N

Printed in U.S.A.

Ty

COMPACT TRACTORS

MODELS 220, 222, 224 AND 444

220
., 222
224
444

- §/N 9656747 THRU 9674234

- $/N 9658189 THRU 9681169___ _
- 5/N 9667000 THRU 9676353

- §/N 9661261 THRU 9677448

Parts Catalog B1255

NOTE: This Parts Catalog replaces the previous issue No. -
A1255 which is obsolete and should be discarded.

J | Case

A Tennego Company

OPE Division
Technical Publications
119 S. First Street
Winneconne, Wis. 54986

1
-

E

"

-AirCleaner..................
. qBattery............... PRRT
... Belt, Starter-Generator ., .....

» Bréaker Contacts ............ '

Breather, Crankcase..........
Camshaft...................

‘ConnectingRod _..........7.

Crankshaft..................
Cylinder Block ... . ... e
CvlinderHead ...............
. Electrical System ............
Engine Block & Attaching Parts
Exchanger,Heat.............
Exhaust System .............
Fan........................

Axle, Front ... ............
Axle,Rear ..................
" Baffles& Shrouds ...........
Brakes .....................
¥ Control-Speed..............
" Decals ...,
Electrical System ., ..........
Fenders ....................

Hydraulics...................
Coupling, Pump Drive ......

* Hoses, Lines & Fittings .....

. Motor, Hydraulic Drive .....
S Pump ot
Valve, Control . ............
Valve Control Linkage ......
implement Lift Lever . ~7... "
- Instruments .. ... . L)

oM

ALPHABETICAL INDEX

ENGINE SECTION

GRID \
"B A Filter, Breatheg .............. 79
81, E8 Flywheel ... = 1. ... .... P i X 3
25 B12 FuelPump .. ................ 25-27
63 E10 Fuel Strainer .............. ‘L 25
79 AB-A10 ‘Fuel System ................ 25
79 -, AB-A10 GasketKits . ................. : 23
2527 B12-B14 Governor ,.................. 29
11-15 A12-B2 Muffler..................... 5
11-15 A12-B2 OPan ..................... 17-21
17-21 B4-B8 Piston. ... ................. 11-15
17-21 B4-B8 Pulley, Cluteh . ... ..., .. . 31-33
61-63 E8-E10 - - SparkPlug.................. 61
17-21 B4-B8 Starter - Generator ........... 57-5%
49 D8 Tank, Fuel .. .. _............. 25
5 AgG Throttle Linkage . ............ 29
33 cé Valves ..................... 7-9
BASIC TRACTOR SECTION
PAGE GRID = PAGE
39 C12 J17 Hydraulic PTO .. ...... ... 79
47 Dé J19 Flow Control Valve Kit . . .. 81
25 B12 Models D8 & D10 Wheel
43 D2 Weights . ............... 67
51 D10 Model H26 Three Point Hitch .. | 71
65 E12 Model F27 Three Point Hitc )
61-63 - E8-E10 Adapter ............ L 5 73
37 C10 Model H22 & H24 Sleeve
35 ce Hitches................. 75
35 c8 Model H13 WeightBox ....... 77
45 D4 Maodel H18 Counterweight )
3B | Cc8 Brackets................
49 1 D8 - Model J30 Hydraulic Lift . .....
49-h1 - D8-D10 Mounts, Engine ............. ¢ 29
49 D8 Pulley Clutch . ............... 31-33
49-55 DB-E2 Seat, Operator's............. 37
49-51 D8-D10 Steering Wheel & Gear .... ... 41
49-53 D8-D12 Taillamp................... 61
‘51 D10 ToolBox ................... 37
45 - D4 Transmission................ 47
61 E8 - Wheels, Front & Rear ........ 43

GRID

F12
F14

E14
F4



iIndexes

This Parts Catalog is arranged for easy
identification of Genuine CASE Service
Parts. An alphabetical index is provided at
the front of this Catalog to locate the maj
groups or assemblies, A numerical
the rear of the Catalog gives the pa
bers and the pages on which they ar
scribed.

Hiustrations

All parts are illustrated in "Exploded
Views" which show the “individual parts in
their normal relationship toeachother, Re-
ference numbers are used in the illustra-
tions. These numbers correspond to those in
the "Reference Number" column and are fol-
lowed by the part number, description and
quantity required,

Orders

~ Orders should plainly specify correct part
number, full description, quantity required,
machine model and engine mddel, machine
and engine serial numbers, method of ship-
ment and shipping address,

Changes
When changes to the machine make itnec-

essary, revised pages for this book will be |

issued. The revised pages-will be issued with

the same page number as those they replace §

and the "issue" number and date will be
advanced. :

It is imperative that revised Parts Book
pages be inserted into their respective
Parts Books as soon as received. Failure
to do so will lead to confusion and defeat the

. purpose of, the hook.

o

Indented Description

§

indented parts in the descriptive list areapart of the preceding assembly or sub-assembly.

The quantity shown in the "Number Required" column is the number of parts used on a ma-
chine except where parts are'indented in descriptive list. In this case the quantity shown is the
number required for the preceding assembly or sub-assembly.

REF. PART NO, DESCRIPTION REQ'D
A 55159 CYLINDER ASSY ~rear steering ., .. ....... ¢ 0oevunn. 1
28 A 56208 SOCKET ASSY -rear cylinder ., . . .., . ............ 1
29 A 559856 PLUG - adjusting, socketassy . ................ 1
30 A 5H957 SEAT - socket ball. . .. ... ... i it i s et s e 2
31 A 56210 SPRING -80cket . . .. ......... .. .o .'ve... 1
32 A 56209 SEAT -socket 8pring . .., . .. i vttt i i it e s e 1
33 G 45175 CLAMP ASSY - 80cket a88Y . . . . . & i it vt e et e s e 1
16- 836 BOLT - 1/2" x 2-1/4" R.F.heX. . . oo v v e ne e 1
34 132- 104 PIN - cotter, 3/16" x' 3" . . ... ... ... 1
35 A 55889 STUD - ball,socket & cylinder , . .. .:. v i vn v o v v v us 2
36 13- 410 BOLT - 1/4" x5/8" N.C.,hex. . . . .. ... ... ... 4
37 92- 4 LOCKWASHER - 1/4" SAE . . ... ... it 4

. Terms "Right Hand” and "Left Hand"”

"Right Hand" and "Left Hand" sides of this machine are determined by standing at the rear
of the unit and facing in the direction of forward travel.

TRACTOR MODEL AND

E SERIAL NUMBER
i T

ENGINE MODEL, SERIAL AND
SPECIFICATION NUMBER

TRACTOR MODEL DESIGNATIONS

ENGINE MODEL DESIGNATIONS

220 TRACTOR

K-241-A C19026 ENGINE

222 TRACTOR

K-301-A C19027 ENGINE

224 TRACTOR

K-321-A C19028 ENGINE °
used $/N 966700 to 967601

444 TRACTOR

K-321-A C19028 ENGINE
used S/N 9661261 to 9676901

224 TRACTOR

K-321-A C19564 ENGINE

444 TRACTOR

used S/N 9676010 and after
K-321-A C19564 ENGINE
used 5/N 9676901 and after

 SERIAL NUMBERS

 the "description" copy. By rr.{[_erring to co
bers, proper parts identification will be assured,

.- When using this catalog, nétice the reference to serial |
numbers “of . various compeonents noted h

nd_listed
rial num-




-,
.

CASE 220,222,224 AND 444 COMPACT TRACTORS ™ &
. . = ) ‘ . -

REF. PART NO.
KOA235100
'129- 409
KO. 275341
NSS -~
A 70080
NSS )
177- 94
195~ 512

+ KO- 237421

00 =1 N da o bam

o

C 19053
C 19213
113- 207
195- 525
192-° 21
129- 103
111- 256
C 19449
192- 20
0 129- 102

ot

=0 0 ~T b N e oo BY

Printed in U.S.A,

o)

- 'AIR CLEANER

= DESCRIPTION n

AIR CLEANER ASSEMBLY """ *-rr-=vs+

) NUT—WingNQl/fl""'"""'""""'

GASKET -airhorn "* * s ssseeicecs e

COVER- air cleaner (Order KOAZ235100) - ==+ »

ELEMENT - air cleaner ******==s+e: REEE

~BASE - air cleaner (Order KOA235100) « -« =+

SCREW - fillister head 10-32 x 5/161—*¢ * + « » +

WA.SHER-plam3/16” LA LR B R R B )

PRE-CLEANER - _(optional} =+ »=-cces ...
l‘ -

T

EXHAUST SYSTEM |

-

MUFELER_exl-‘auSWt -l....-lC}-......I.
PIPE - engine exhaust =+ e s cresccannc.,
BOLT‘—3/8"X1”11€XNC"""""""'
WASHER - 3/8" plain ==-=----++- Seerees
LO@KWASHER":a/B” * 5 s om0 e s aaeoa o om
NUT3/B"hex.NC L N
BOLT - 5/16" x1 1/4" round head NC + * = - = = »
CLAMP-ml]ifler LA I I A L R O I I S

LOCKWASHER 5/16" ==+ * g+ - e
NUT - 5/16" NCiex +oo-re-esvecrvaan

~
b

o

g

December 1974

=D L b b et

T el Tl T e

7t




"

4

r/’

CASE 220,222,224 AND 444 COMPACT TRACTORS 7

/ / ‘
, / J .
220 AND 222 CRMKCASE BREATHER
REF. PART NO, . DESCRIPTION ; : REQ'D
1 25- 104 NUT - .1/4" NChex =2 s+ ssssanusssensnssssesssaa S |
2 92- 4 LOCKWASHER - 1/4{;" .............................. a1
3 KQ 2%5220 STUD - valve cover ,i ------ L N N N N I R I A R A A AP yo ]
4 KO 275143 COVER -valve = s vesssrenrscctcscsscccnonns EREREES
5 KO 231032 SEAL-breather «f«cssscereerrrronnnesrannncns e
6 KO 235048 GASKET -breatherplate =+« s cvrrrrereneenntennnanaan 1
7 KO 235118 FILTER - breather =-+-+r=-"csss.. Peme s s ans e 1
8 KO 235117 BAFFLE - breaﬂier ------------------------------ v s 1.
9 KO 235047 REED-breather +-ccrccrrenvectrccsitannaannnaans 1
10 KO 235631 PLATE-breather «+cescrsencrocecsatrtctcnnnncnanny 1
11 KO 275144 GASKE;T - ValV-é COVEeI "+ v * s 00 v s B EE R R SRS e s aaE s 1

220 CAMSHAFT AND VALVES

14 KO 235826 VALVE -exhaust «uoueucunerano,.. P
15+ KO 235008 VALVE - intake =+ - * s =2 ce s unssecssansasssssnscensass 1
16 KO 230170 INSERT - exhaust valve seat <<+ s s s ceseen rrreasan RIS |
17 KO 235007-8 GUIDE =valye s s eas eeanvtssaacnss e s e sts s s aeraanns s A
18 KO 235011 SEAT - valve Spring ------------------------------- 2
19 KO 235010 SPRING-valve *+ s -ssestsescausnsensssnsnancensnns 2
20 KO 230011 RETAINER - valve spring == «+- O L IR 2
21 C 24884  KIT - valve retainer (includes both valves) « = s = ¢+ s v e s e s v e v s v e v v v .2
22 KOD235327 LIFTER ASSEMBLY -----ccatscionccaarsssaanssannns 2
23 NS SCREW -~ tappet adjustj_ng e s s s s s eE B a e s eunan s iennaw 1
24 NSS LIFTER - valve =+-+--scssnsssasacanncsncanvarnns 1
25 C 25043 CAMSHAFT ASSEMBLY -« et ccncasscsscncsnnnsnanssanrss 1
26 KO 275066 SPACER - camshaft, ,005" « e« ca e R UAR
26 KO 275067 SPACER -_camshaft, ,010"- - =« =+ = e s s cen Nerrae e UAR
27 KO 235053 PIN -~ camshaft «+ss¢-vaacaracansaacs “ e s e e 1
28 KO 4708901 SPRING - actuating «--reemnmecnvsannans IS |
29 KO 230265 INSERT - intake valve seat e« ccencvecnnan. N R 1

222 CAMSHAFT AND VALVES

Rk 37 KO 235826 VALVE-exhaust-------------_--------o- .......... 1
. 38 KO 235008 VALVE - intake s« =+ e esaeialeaanasens s st esreasen 1
39 KO 230170 INSERT - exhaust valve seat »««-oceeacannss ceaaesesae 1
40 KO 235007-S GUIDE -~ valve s+ sssesaresmnncccssasanas T I
’ 41 KO 235011 SEAT -valve Spring -+« ---cscsrcecoeasutntsncaaronnes 2
42 KO 235010 SPRING -valve =+ +*s s s sr s anrses R R R A N R 2
43 KO 230011 RETAINER -valvesSpring »*s-ssv-ncccece-vaas tereees?
4 C 24884  KIT - valve retainer {includes both valves) » = = = ¢ e s s e s s v aaa e v s av s 2
45 KQD 235327 IIFTER ASSEMBLY » ** 1o v s s e s ansnsvssassncsasscananrsnses 2
46  NSS SCREW - tappet adjusting » « ===« =se=vr=-s. I A §
47 NSS IIFTER -valve =* -+« =« ss s ecseeeosseces P N 1
48 95043 CAMSHAFT ASSEMBLY +»+ =« R AR 1
49 KO 275066 SPACER - camshaft, 005" - Ssesseceserrrcornenn UAR
49 KO 275067 SPACER - camshaft, .010" «= ===« R I T R v o UAR-— — -.
50 KO 235053 PIN - camshaft « « s« =+ ¢ « ./},./..------..-..--' ------- 1
51 Vv 34346 SPRING - gctuating s+++@ s enaancnncsne s e neranuaon 1
52 KO 230265 INSERT - intake valve seat . ‘}; ........................ 1
Printed in U.S.A, 7/ L June 1980
\\




9/
/
H
224 AND 444 CRANKCASE BREATHER - ‘
;
REF. PART NO, DESCRIPTION REQ'D
1 [ 25- 104 NUT-1/4"NCheXx s -reemsctsacnaarsrssrsansasnean 1
‘ 2/ 92- 4 LOCKWASHER - 1/4" s e’ v e s v e e st s e e rae e s 1
3' KO 275220 STUD -valvecover »»e+s»»»+» e na R P R T 1
4 KO 275143 COVER =valye s cr et tnnntatnssnrsnssssetansasnaca 1
! .5 KO 231032 SEAL -breather s--c-««seoes fersecasas teoecicenennn 1
6 KO 235048 GASKET - breather plates« v v e et inrnnenincnansn 1
© 7 KO 235118 FILTER - breather - -« »+ v e st s a s v s v o sasannnacnunnenresn 1
8 KO 235117 BAFFLE -bhreather =+ » » = s v a5 6 s o nesasocaasnsnnnscrers 1
g KO 235047 REED - breather =.ssrrses 0 sas W4 e e s Eae b e 1
10 KO 235631 PLATE -breather « « s =« v e e v st as s s asassscnsannssnss 1
11 KO 275144 GABKET - valve COVEI r v+ s rer e ccecvsecaanmnnnnnsasns 1
224 AND 444 CAMSHAFT AND VALVES
14 KO 237672 VAILVE -exhaust s« s«««««»=. LR R 1
15 KO 235582 VALVE - IntaKe v+ r s o e o s o s eencecunearsesassanssas o 1
16 KO 230170 INSERT - exhaust valve seat +« + = ¢ s s s v e v e nnvsvrnasss e 1
17 KEC 235007-5 GUIDE = valve * s s s s s en v sos e s s s s se s s st aaasarasa 2
18 KO 235011 SEAT - valve spring « « « =+« = » » et e EE e s e e s s z
19 KO 235168 SBPRING - valve =+ sr s s s s s o s 0ncsmasenens Fr e r e 2
20 KO 230020 ROTATOR - valve (Furnighed in pairsonly) s «sv s aessas s 2
21 C 24884  KIT - valve retainer (includes both valves) » » » s 2 s o s e s s s e cvuaans 2
22 KO0OD235327 LIFT ASSEMBILY -+ =« v v v s+ S e s asseseaen R 2
23 NSS. SCREW - tappet adjustin_g P s s s E e B e e e 1
24 NSS LIFTER - valve ==+ s v oo Vet s et re s s E s sar e s 1
25 ¢ 25043 . CAMSHAFT ASSEMBLY (Includes actuating spring} » - - - -« -« -+ 1
26 Vv 34346 SPRING - actuating - »--- - B T T 1
27 KO 275066 SPACER - camshaft, .005" L I I I IR R IS S R UAR
27 KO 275087 SPACER’- camshaft, 010" v s« s eorresrncaionnnas UAR
28 KO 235053 PIN -camshaft s=sscsss s« Ve casaseessstasrennnece 1
29 KO 230265 INSERT -intakevalveseat ¢ s «eveaeavosecssrtsaasacsana 1
C
T
i
. Printed in U.S.A,

/

CASE 220,222,224 AND 444 COMPACT TRACTORS

Cem June 1980




-

10 : | : CASE 220,222,224 AND 444 COMPACT TRACTORS 11

220 CRANKSHAFT,PISTON — CONNECTING ROD
REF. PART NO, DESCRIPTION : _ - REQ'D .
1 . NSs PISTON AND ROD ASSEMBLY (Std, size)* <<= *csv=++ MR |
2 ° KO 235287 RING SET - piston (For gversize, see item 16) """ttt 1
3 NS5 RING - tOp COMPIreSSiOn = s s e sssooroeseocsconnns- 1.
4 NgS RING - 2nd compression (Includes expander) B |
5 NS < RING - oil (Includes.expander) « -+« sfveeveceewrneas 1
8  KOA235611 PISTON ASSEMBLY (For oversize, see item 15} » v e v vveen 1
1 KO 235004 RETAINER- piston PI s e s v s e r e e st sannssanna . 2
8 KO 235572 PIN - pigton s s s ¢ s v e et v v et ecnrrncccaacnnnsns 1
9  NSS PISTON « + .. .. woarhm e e et a e e e, 1
10 KOA 235139 CONNECTING ROD ASSEMBLY (For undersize, .
. see item 18) e s aein s iie ittt s snaanstorasans 1
11 KO 235003 WASHER - special s e v v s o vt civacennnnn,. e 2
12 92- & LOCEWASHER « s e aunsasotancansssonnenansnn 2
13 KO 236611 SCREW - cap, connectmg B B 2
14 . NS5 ROD - connecting s e+ o+ ot nveseanascannccnnnes 1
15 KO0AZ235569 FISTON ASSEMBLY - 010" Oversizes e s e v naacosvrroascas 1
15  X0A235571 PISTON ASSEMBLY - 020" OVersize seessncoccessvessssn 1
15 KOAZ235616 PISTON ASSEMBLY - .030" oversize. «  « « « « “sreaana A RO |
. 16 KO 235288 RING SET - piston .010" oversize » » « s s« « a & R R 1
16 KO 235289 RING SET - piston .020" oversize « » = = = = = = « “aeaeran R 1
16 KO 235290 RING SET - piston .030" OversiZe » = e s sasevaansvssnenens 1
17 - KO 235573 PIN ~ piston, .005" Oversize ssssevsssesantacsssanansss 1
18 C 18101 CONNECTING ROD ASSEMELY - .010" undersme ----------- 1
19 R 16287 OIL SEAL - crankshaft rear «svvoesas Teraerrrans e 1
20 40035 " BEARING - crankshaft ball «ce v e oeee eresrsicer ey 2
21 W 5063-5 KEY - 1/4” Sq. x~3/4" (Pump Coupling) ----- nasssarrannaw 1
22 KOB236364 = CRANKSHAFT + -eve-cvvenosnscnvnnnens teerrsecasn 1
23 A 27001 KEY - flat 3/16" x 3/16™ x 1-3/8" ( Flywheel) fesseasaaaes . 1
24 C 18097 OIL SEAL - crankshaft front «eceaeovoae . Tasrsaraseene 1
25 195. 541 WASHER - 5/8" + v v e venssasennnnnnns e et eeen e 1
26 13X 301 NUT - special Marsden 5/8" NF + . v v s eee C e et estcaane 1

Printed in U.S.A. t J&‘ne 1980

—

=5




e

. ! iw.[ , . ;'a
- o . N ) - :
CASE- 220 222 ., 224 AND 444 COMPACT TRACTORS 13+
222 CRANKSHAFT ﬁ!STON - CONNEGTING ROD o
. REF, PART NO, " % DESCRIPTION ; . REQ'D‘ |
1 NSS PISTON AND ROD .ASSEMBLY (Std =317 - R ; 1 -
+ 2 KO 235889 - RING'SET - piston (For oversize, see item 16) s+ e cesease. [ 1 e
3 Nss ‘ RING - fop compression «veceesisessomanaanses 1.1 B
4 | NS5 . RING ~ 2nd compression (Includes expander) « s = seesas i1 °
5  NsSS RING - oil (Includes expander)««« ... ERICRIIP I |
6 . KOA235827 PISTON ASSEMBLY (For overmze, seeitem 15) ev e evsois 1
7 - KO 235004 RETAINER - piston pin - i, R 2
« 8° KOA 235827 PIN - plston.-.....-o.....1".7—:3....--...-....‘]_
9 NSS PISTON ceevnnnenness ...............:1 ;
10 KOA237344 CONNECTING ROD ASSEMBLY (For under. ize, see item 18)v .. 1 -~
11. KO .235003 WASHER -~ special + v oo s 0o v REEREEREREES: ¥ .
12 92- g LOCKWASHER - ++eecovevess R M i o
13 - KO 236611 SCREW - cap, connecting rode s v s v s ale s e s soaoceanan 2
14+ NSS : ROD.-connectmg;/..-----.....-- R PRI £ )
15 KOA235865 PISTON ASSEMZBL,,Y* L0 overgize e v s v waa s LR RN T W
15 KDA235866 PISTON ASSEMBLY - 020" oversqe serse Teassenrse 1 % .
15 KOA235867 PISTON ASSEMBLY - .030" oversize« « » » + <. cererere 1 e .
16 XO 235890 RING SET - piston 010" overgize R I | :
16 KO 235801 RING SET - piston .020" oversize » - « = » » csersses - '
16 KO 235892 RING SET - piston .030" bversize ++eecusa. I |
17 KO 235888 PIN - piston 005" oversize « -« s e e LRI PR |
18 KOA237344 'CONNECTING ROD ASSEMBLY - 010" undersize vessunas "1
19 R 16287 OIL SEAL - crankshaft rearss» =« «a.» ... reremaae i1 %
20 40035 BEARING - crankshaft ball =« »s« e« cereaane . 2 g
21 W 5063-5 KEY - 1/4"Sqs x 3[4!‘ (Pump Coupling) = s ee s svasecnnnas 1 =
22 KOB23594% CRANKSHAFT -+ v icecernnanans R R !
. 23 A 27001 * KEY - flat 3/16" x 3/16" x 1- 3/8" (Flywheel) e IR |
247 C 18087 OIL SEAL - crankshaft front - Veeeveses 1
25 195 541 WASHER - 5/8" - ssssae ft st e seesnnea 1.
26 . 131- 301 NUT - special Marsden 5/8" NF -------- rerarses "1
e ) .?\:
N

Printed in U.S.A,

June 1980

s

ey e = s ——m = e r




)

&

10
11
12
13
1.
15
15
15
16
16
16
17

' 18
! 18
20
21
22
23
24
25
26

* 21
* 28
*29
* 30
*31
*32

Lo -IRm ok

CASE 220,222,224 A’iﬂD 444 COMPACT TRACTORS

REF, PART NGO,

NSS
KO 236763

NSS

NBS&

NSS .
KOA 237401

KO 235004,

KOA 235827
NSS
KOA 237344
KO 235003
92- 6
KO 236511
_NSs
KOA 237403
KOA 237404
KOA 237405
KO 236764
KO 236765
KO 236766
KO 235868
KOA 237344
R 16287
40035

W 5063-S

C 25054
A 27001
C 18097
195- 541
131- 301
C 15060
C 22754
KO 237769
KOA 236507
KO 236506
KO 236559

8

Printed in U.S.A,

R

o

- 224 AND 444 CRANKSHAFT.PISTON — CONNECTING ROD

DESCRIPTION

PISTON AND ROD ASSEMBLY (Std, size) = »** s s s caacenns,
RING SET - piston (For oversize, see item 16) s s e e v eves .
RING - top cOmpression » = s« cs s v s nsossaeas e

RING - 2nd compression (Includes expander} ««««sesx..

RING ~ 0il {Includes eXpander) « - c s s e ev s enoncnnsans

" PISTON ASSEMBLY (For.oversize, see item 15) s« s v s o4 - .
RETATNER - pistOn Pl - - e s s s s e nssannousmeaneeas

PIN -pistOn « e v o et ettt et i ittt s e nennnnnnass
PISTON 4 ¢ v o s et e s s v e s enansoonsssnanenaes .
CONNECTING ROD ASSEMBLY (For undersize, see item 18) « . . .
WASHER = 3p@Cial =+ v s e e s anvenmvosnanscccennaes
LOCKWASHER = 3/8" = v s eveuunneeronnansannnn.
SCREW - cap, connecting rod

ROD - connecting .
PISTON ASSEMBLY - 010" OVersizZe »-+cc st essenmsacnsenss
PISTON ASSEMBLY - 020" OVETSiZe -+ » s tanssanscsens.
PISTON ASSEMBLY - 030" oversize
RING SET - piston .010" OVersize =« - cvs o v vt oo vscnmnsan
RING SET - piston .020" oversize « =+ s s s « s O
RING SET -~ piston ,030" oversize - »
PIN -~ piston 008" OVErSiZe « « « s s a s ecnenrrrsrnanraan
CONNECTING ROD ASSEMBLY - ,010 undersize  » » s s aaassan
OILSEAL - cTankshaft TEAT « = s v s s & s e s n s o s onsssnssana
BEARING - crankshaft ball
KEY - 1/4" 5q. x 3/4" (Pump Coupling) ++ s s eesaasansoes
CRANKSHAFT « « et v evnanaseacsnsnseencesansscnnsas
KEY - flat 3/16" x 3/16" x 1-3/8" (Flywheel) + « = e evvvenvsas
OILSEAL - crankshaft front « s« ««s s vonsvrevscaannosnss
WASHER - 5/8" < s vt eetacssanecnnrannenssnssneessa
NUT - special Margden 5/8" " NF « v v e v v s v enmncncncnenens 1
RETAINER - external 1/2"ID « e vuseensnncncunnenans e 2
SPACER - .020"
SPACER +snnnsranseans et e et aaaaaa et 9
GEAR ASSEMBLY - cOunter halanee «..oveeseevenoennnens 2
BEARING - gear assembly
SHAFT - counterbalance StUbD - - - ¢ v v e u s o v mnevaseenesasn 2

--------------------

----------------------------

-------------------

Pt et et et b [\ b b et Rl e ek et b b DO OBND DD PR R ek DD Y ek b

* These parts not used on 224 engines S/N 9676010 and after.
* These parts not used on 444 engines S/N 9676901 and after.

June 1980

15



16

CASE 220,222,224 AND 444 COMPACT TRACTORS

17
220 ENGINE BLOCK AND ATTACHING PARTS
REF. PART NO, DESCRIPTION - REQ'D
1 C 21814 SPACER - cylinder head =+ ***- >~ ML IR I cesere 8
2 KO 270158 BOLT -~ cylmder head *=** ="+ s 52 0eaas L I T T R 3
3 KO 270889 WASHER. - cylinder head =« ***"*acecene e n e e v e e ann g
4 KO 236675 HEAD -~ cylinder® = ***+ ¢ cers e reveecnsrcrnenrssraans 1
5 KO 237658 GASKET -head *****-vccversrnsansocncnans cesseans 1
7 KOC 236303 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,
rod assembly, camshaft, valves, bearings and plate)* «*-+-+ 1
8 C 24138 BLOCK ASSEMBLY - cylinder, standard bore =+« « + LRI 1
9 KO 230170 INSERT - exhaust valye® = ** * e v na o n s naasannoses .s 1
9A KO 230265 INSERT - intake valve seat = * == ==+ St E s esnanesaans 1
10 KO 235007-5 GUIDE -~ valye ***rsesrsevucenns R 9
11 KO 235125-5 SHAFT - Stub OVETNOT " "* " """ * ¢ ===t s ssssesnsseanns 1
12 Vv 34418 BEARING - needle, governor shaft * <+« **-+--c-eevccces 1
13 4]1- 18 PLUG - eXpansion "t et cesrseaaca ittt u R 1
14 113- 206 BOLT - 3/8"%1-1/4"NChexplated » === =**-seveenvs" 4
15 192- 21 LOCKWASHER - 3/8" plated ***** e cccenencnnn- fert 4
16 KO 235025 GASKET ~ camshaft cover ******* s+ st ssasnasaas gecee q
17 KO 235026 COVER - camshaftgear ********screcetecnacanccsns 1
18 192~ 19 LOCKWASHER - 1/41! p]:ated -------------------- s aas 4
19 113_ B BOLT -~ 1/4" X 1/2n Nc?plated .......... R T ) 4
20 KO 235353 GASKET -gil pan*** **vsvevea-snenean “a s sk e Tees g
23 KO 237808 BASE-oilpap--"-"""***"**tesesvananossessnnse feee g
24 192- 21 LOCKWASHER - 3/8” plated .................... “ee. 4
25 - 61- 616 BOLT - 3/8" x 1" NC socket head* = *=**=»=+--- e 4
26 C . 14399 PLUG-o0ildrain """*~*""""°"“®cccussvonvscenns “e s 1
a7 R 16287 + OIL SEAL - crankshaft rear """ *°**“" " *reccxve. sere 1
28 40035 BEARING -~ crankshaft ball """ <***"“"errvesaca vaaa 9
29 KO 235757 3ASKET - shim, bearing platef, 010" *+**c s rsereers vere 1
29 KO 235070 GASKET - shim, ,010-* * > ** s sececncacssasans ++ e+ UAR
30  205- 27 PLUG - button, timing hole == **** st L R 1
31 C 22034 PLATE -~ bearii, " "**"****crtesssacntaanatans reee g
32 192- 21 LOCKWASHER - 3/8" plated ***-***c"sooe-u- -
33  113- 207 BOLT - 3/8"x1"NC plated =---+<**c-tveceemnnnn sese 4
34 C 18087 OILSEAL - crankshaft front ****=-==-"**ecaenancs LI |
35 KO 235818 FLYWHEEL ................................... 1
36 195- 541 WASHER - spgcial, plated .......................... 1
37  181- 301 NUT - special, Marsden = ----=-c+ crsvtecrstntnann 1
38 C 14953 = DIPSTICK ASSEMBLY + -+ vv-ssacecoruennnnnannssns 1
39 A 27365 "O" RING - dipstick » »» v v aev e s e s s rannaas 1
42 KO 235748 STRAP - lifting - - evvrevocosanonnnocannnnanssss 1
43 C 18814 NIPPLE ~ oil drain extension =---sseceevraanvnannasnn 1
wit C 14906 GASKET - plug, 0il drajn << -« s cverernesecanenannnan 1
45 221— 1412 ELBOW - Street + ¢ c o o 0o 2 o 0t 0 2 a8 s v s b s o0 s aanasoasenme -1
46 - 129- 143 NUT - 3/8"NChexX,jam svsvv v v sascssssoecsncnsnsan 6
47  129- 103 NUT -3/8"NChex srvevsrscctcecocscncnnansunnnas §
48 192-- 21 LOCKWASHER - 3/8" «+ v v esvoracsassncsacnsssanns . 9
49 KO 237277 STUD- cylinder head v+ ee v e oo nnusy. thtecanasannane 6
5 -
Printed in U.B5.A, June 1980

™




REF, PART NO.
1 C 21814
2 KO 270158
.3 KO 270889
4 KO 237670
5 KO 237658
7 C 24141
8  NSS

9 KO 230170
9A KO 230265
10 KO 235007-8
11 KO 235125-S
12 v 34418
13 41- 18
14 113- 206
15 192- 21
16 KO 235025
17 KO 235026
18 192- 19
19 113- &
A0 KO, 235353
23 KO 237808
24  192- 21
25 B1- 516
26 C 14399
27 R 16287
28 40035
29 KO 235757
20 KO 235070
30 205- 27
31 C 22034
32 192- 21
33 113- 207
34 C 18097
35 KO 235818
36 195 541
37  131. 301
38 C 14953
39 A 27365
42 KO 235748
43 ¢ 18814
4 C 14906
45 221- 1412
46 129- 143
47 129~ 103
48 192- 21
49 KO 237277

Printed in U.B.A.

CASE 220,222,224 AND - 444 COMPACT TRACTORS

222 ENGINE BLOCK AND ATTACHING PARTS

DESCRIPTION REQ'D
SPACER-cyli_nderhea_d .............. L.
BOLT ~ cylinder head 3/8" x 1-1/2" NC hex +++o-srausnoas 3
WASHER - cylinder head + s e v o ecnanenn tserrr e unna e 9
HEAD..cyli_nder..----.....’....- ........... rae e ]
GASKET -head » ¢« s v aveessnsneena ¢t s e e s s e « 1
BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,

rod assembly, camshaft, valves, bearings and plate) « - » « « e-1
BLOCK ASSEMBLY - cylinder, standard bore (use C24141) = =« » « 1
INSERT - exhaust valve ++ « e« e sssererrr s s eeeenan 1
INSERT - intake valve seat + «+-r e v e v v aans R 1
GUIDE =valve »»+ ¢ s anwa ‘e e nas P IR R I R s vaeses 2
SHAFT -~ stub EOVEINOY ¢ » == a2 escassccssoes vasseareen ]
BEARING - needle, governor shaft -+« - - prersrserasasesca 1
PLUG - expans-j_oﬂ L LI I R R R L 1
BOLT - 3/8" x1-1/4"NC hexplated =c+scosvreenccunnns 4
LOCKWASHER - 3/8" plated - -+ sseessevssnonennscnns 4
GASKET -camshaft cOver =+ + - s c e s s snersavssnennnsse 1
COVER -~ camshaft CEAT e e s s s s s assnssosestonnnns es = 1
LOCKEWASHER - 1/4" plated ++scace ey T |
BOLT - 1/4" x1/2"NCplated ~-cccrsvosacsncnnas veee 4
GASKET -oilpan s+ + s saseseennn Cseeenreesaas e |
BASE -0l pan ==« s+ rreettacacatiannnronosasacassns 1
LOCKWASHER - 3/8" plated - - - - - veveeans ceeaane veess g
BOLT - 3/8" x1" NC socket head = é++sesevoceonsn-n cene 4
PLUG-0ildrain ="+ e s o222 s s« a4 s s s s nan e ]
QIL SEAL - crankshaft rear A e R R ) 1
BEARING - crankshaft ball s e s e e s s ot s unesaenasanasna a2
GASKET - shim, bearing plate ,010" » e seaseeenr. e « B
GASKET - sl’lim, OI0 e s et s s e sanenenes R {JAR
PLUG - button, timing hole=+ s s e es e e csnenans v 1
PLATE -DbearlillE v+ e s e s v cinnconsnoees st st es s 1
LOCKWASHER - 3/8" DIated « « « c e e o v e vnenrornnnnnnnes 4
BOLT = 3/8" X 1" NC PIated « v « « » o s e s s senssoncennsnns 4
OIL SEAL - crankshaft front ............ tesrrsenenan 1
FLYWHEEL «:6uctccennenconveannononnnunsns M |
WASHER - special, plated -« e e caavevnnnecenann cassae ]
NUT - special, Marsden« .« .cccvunca. M rre e ae s —_—|
DIPSTICK ASSEMBLY «+ - - v ... s e e s e eeaal
Q" RING = dipSticK o « o v o neenveens e vereanl
STRAP - Lifting « e s oo nasnn Ceamaeeanaa R P |
NIPPLE -~ 0il drain extension « .+ ... .. D I T T T 1
GASKET - plug, oildrain -+ e s e v v e v v s v veve s raassen 1
ELBO'W - Street llllllllllllllllllllllllll - v & B A& & B 1
NUT - 3/3n NC hex, jame® s st r e L N R RN I 6
NUT_3/8r|NChex----........ ....... LI R L) 6
LOCKWASHER - 3/8” ................. ® s s e e e see g
STUD - cylinder head ----------- - . & *« @ & s 88 8NP e B a 6

June 1980

19




_CASE 220,222,224 AND 444 COMPACT TRACTORS 21

224 AND 444 ENGINE BLOCK AND ATTACHING PARTS

REF. PART NO., DESCRIPTION REQ'D
/__1\ KO 2396886 FILLER TUBE **cccssscsnsas Prtrses et et 1
2 KO 270158 BOLT - cylinder head special 3/8" x1-1/2" NChex <~-%++-+ @
3 _~ KO 270889 WASHER ~ cylinder head bolt = ¢ =+ sccssacnesanaravnn. 10
' 4 KO 237670 HEAD - cylinder **-*-*vevncscaras Sreeasaianaanns 1
i 5 KO 237658 GASEET - head »* +* + 22t s e envssnnsssnstonasssana .« 1
6 KO 237064 GASKET - filler tube =+ ==+ TTTYTTYrrTescsssasatecnan 1
7 KOC 237182 BLOCK ASSEMBLY - cylinder, short (Includes crankshaft,
piston, rod asgembly, camshaft, valves, bearings and plate) » 1
8. NS5 BLOCK ASSEMBLY - cylinder, standard bore (use KOC237182) - 1
9 KO 230170 INSERT - exhaust valve s« ¢ cccmnmrsvrecsanannaaan 1
10 KO 235007-8 GUIDE = valves * v = » " 5 s 6 canesnnacasosscsncennns 2
11 KO 230265 INSERT - intake valve " " * " --ss=rssrecorerronen i
12 C 21814 SPACER - cylinder head " " * """ """t rssccettioccnne 1
13 . 41- 18 PLUG - expansiOn ........................... R |
14 113- 206 BOLT - 3/8" x1-1/4" NC hex plated "-**"""***** == 4
15 192- 21 LOCKWASHER - 3/8" plated """ """ """ ** e ennn 4
16 KO 235025 ; GASKET - camshaft coyer® " " ****"**"*°"° Tresrtreme 1,
17 KO 235026 COVER - camshaft gear """ "**"*""" PrTmrrreem e 1-.
18  192- 19 LOCKWASHER - 1/4" plated " """ "*" s 2 rrecssacann 4
19 113_ 6 BOLT - 1/4rr »® 1/2!! Nc plated ----------------------- 4
20 KO 235353 . GASKET - oil pan *CCttcct I TS 1
21 173-- 221 SCREW - #10 x 7/16" round head machine * *****+*ss e 3
22 193- 26 LOCKWASHER - #10 internal tooth « s+ ===« ==<=s-cces..n 7
23 KO 237808 BASE -oilpan = --++ =+ s ese et e eaan e e mem e 1
24 192- . 21 LOCKWASHER - 8/8" plated *+esvsssevaacanecsannnnn 4
25 61- 616 BOLT - 3/8" x 1" NC socket head =+ ssssetecesncnnns 4
296 C 14399 PLUG -0il drajf == "+ "* ¢+ testacaaraccs-esnsanssosa "1
27 R 16287 OIL SEAL - crankshaft rear "+ e+ ssreescn s, 1
28 40035 BEARING - crankshaft hall « = » e+ s s setevenscncstenas 2
28 KO 235757 GASKET - shim, bearing plate ,312"« -~ --=--«-v-=cssnn 1
29 KO 235070 GASKET - shim, 010" #++ e mmcmnatnnsnrncaaann UAR
3 C 24990 PLATE - bearing ***c e e Trerrrreeree. LICIEICR |
32 192- 21 LOCKWASHER - 3/8" plated « =+~ »- " IR rre e 4
33 113- 207 BOLT - 3/8" x 1" NC plated =+« oaecscren A R 4
34 C 18097 OIL SEAL - crankshaft front + ~+ s -ss ey 1
35 KO 235818 FLYWHEEL ** ¢t -ss st rermrrancrcnnnancns AL |
36  195- 541 WASHER - special, plated 21/32" ID x 1-3/8" OD x 1/4" =« =« 1
37 131- 301 NUT - special Marsden 5/8" === e ecssonrcesssssns. eee 1
38 C 14954 DIPSTICK ASSEMBLY * ¢ ¢ s st eerososnsosssssansoesas 1
39 A 27365 nou RING - dlpSthk ........................ IR 1
42 KO 235748 STRAP - hftmg .............................. ews ]
43 C 18814 NIPPLE - oil drain extension »+<++ s esessoersrenscnns 1
44 C 14906 GASKET- plug, oildrain ***==rrerere-crscsncccsanns 1
45 291- 1412 ELBOW -~ sStreet === == ¢ s s s s s v uvvnsoseseosnsnsosss 1
46 129_ 143 NUT_3/811 NC hex, jam.-------------o. -------- - . 6
47 129- 103 NUT - 3/8” NChex *""***¢"“srsrsesanssssessssssenncscses 6
48 192- 21 LOCKWASHER - 3/8” .................... e e g
> 49 KO 237277 STUD - cylinder head =+ *ss*2es-2> seerresers ey 6

a

Printed in U.S.A, ) : . , June 1980




22

P

CASE 220,222,224 AND 444 COMPACT TRACTORS 23

. c R
- 1 C
3 KO
4 KO
] KO
) ) KO
7 KO
B C
9 C
10 KO
11 KO
12 KO
13 B
14 KO
15 KO
16 KO

EF. PART NO,

23858
235025
235353
235757
235070
220174

23860

22738
275341
235048
275144

53393
235057
237658
231032

Printed in U.S.A.

DESCRIPTION

KIT - engine gasket (does not include bearing seals)
GASKET « camshaft cover +«++-rv -
GASK_ET-Oi]_pan TN IR

" GASKET ~ shim, bearing plate (.010") -
. GASKET - shim (L010"}s s s s e v v e e us

GASKET - breaker cover s s -«
GASKET - carburetor flange - - -
GASKET - fuel pump flange - » - »
GASKET - carburetor air horn -
GASKET - breather plate + - » - -
GASKET - valve cover « -+ - - .

GASKET -~ fuel strainer bowl (not used)

¢« & & =

G;ASKET-pan (notused) TR

GASKET - cylinder head (10, 12 & 14 hp engines)

-

ENGINE GASKET AND SEAL KIT

+ o w o a s % v & s
* & % w
*» & ® § ¥ & & ¥ & 0w

[ I T T T )

SEAL - breather (14 hp engine) » =+ s s ccevses

- e s & ¥ % & s+ & g =

June 1980

I—IHHHHP‘HHHH;G}HHH



24

CASE 220,222,224 AND 444 COMPACT TRACTORS 285 ‘

REF. PART NO,
1 C 18989
2 192-. 19
3 113- 6
4 KO 237520.
5 KO 237677
8 KO 235207
7T C 23902
8 ~ 195- 515
9 192- 19
10 175- 438
11 KO 235901
12 113~ 2
13 192- .19
14 KO 235054
15 € 19021
16 113- 118
17 192. 20
18 195- 521
19 129- 102
20 KO 235652
1 C 24408
1 A 72073
2 C 2380
3 C 10678
4 214- 251
5 C 15007
6 192- 20
7 113- 108
8  NsS

9  T1- 410
10 193- 60
11 KO 275341
12 NSS

13 ¢ - 22138
14 C 10657
15 -A _ 62079
16 C 17574
17 € 16363
18 C 11529
19 C 11545
200 C 18796
21 173- 215
22 120- 504
23 C 14690

Printed in U.S.A.

BAFFLES AND SHROUDS

DEFLECTOR -

DESCRIPTION
; engine air « - »
LOCKWASHER - 1/4" zinc plated

BOLT.- 1/4" x 1/2" NC hex, zinc plateds = « » « » « »
BAFFLE - cylinder head (10 hp enging) » v s caan . LI
BAFFLE - cylinder head (12 -"14 hp engine)+ » « ~ -

PULLEY - starter « » «
BELT - drive, starter -generator
WASHER - 1/4" zinc plated

LOCKWASHER - 1/4" zing Plated - =+ s v s s s vasn
SCREW ~ 1/4" x 5/8" NC truss head Phillips, zinc plated =« » « »

HOUSING - blower * ++ s «sss.. .-

BOLT - 1/4" x 3/4" NC hex, zinc plated «'= =+ =« «

" LOCKWASHER - 1/4" zine plated + - -
BAFFLE - cylinder :

SUPPORT - engine air deflector .=« «sev v veas

BOLT -~ 5/16" x 5/8" NC hex
LOCKWASHER - 5/16"
WASHER - 5/16" plain
- NUT - 5/16'* NC hex
BAFFLE - carburetor side air

---------

FUEL SYSTEM

I
L
+

CARBURETOR ASSEMBLY - 444 & 22
CARBURETOR ASSEMBLY - 220 & 222

GASKET - carburetor flange

ELBOW - fuel pump and ¢arburetor

CLAMP -~ hose « -« «
HOSE - carburetor 5-1/4"
LOCKWASHER 5/16"
BOLT - 5/16" x 1" NC hex
PUMP - fuel, 10 h.p. models (Repairs page 27){o

......

------------------------------

---------

-----------------------

4N-$Repairs page 27) -+ - - -
Repairs page 27)+ - . - .

-------------------

-------------------

-------------------------

rder C24851}) - - -

SCREW - 1/4" x 5/8" NC fillister head -« « « « a% « « » ceesaa

LOCKWASHER - 1/4" .
GASKET - air horn .,
PUMP - fuel, 12 and 14 h.p. models (Repairs page 27 (use C24851)
GASKET - fuel pump mounting, all models
ELBOW ASSEMBLY - fuel tank
CLIP - fuel line

TANK - fuel

CAP - fuel tank (Includes insert)
INSERT - fuel cap .
STRAP - fuel tank mounting

-------

SCREW - 1/4 x 1/2" NC round head, machine, zinc

NUT - square 1/4" NC
CUSHION - fuel tank

L R A A N R R TN T RO

----------------------

June 1980

Lol ol B e ol T - Y A Ny ey ey

O DO DD DO M 4 s DD = b = B DD DD DO - H QO e bt s




/
[

Nt
Ly

oyt

W0 =IO L

CASE -220,222,224 AND 444 COMPAC

REF. PART NO,

A 72073

C 24408

KO 200380

A . 72002

A 72077

KO 237489

KO 200383

A 72099

KO 275231

-~ KO~ 200380

LA 72079

A 72078

A 72080

10 A 72084

11 A 72103
12 NSS
13 - NSS
14 NSS

15 A 72083
1 NSS
NSS
NSS
NSS
NSS
NSS

2 ¢ 22738
3 NSS
NSS
NSS
NSS
NSS
NSS

2 ¢ 22738

-'-?'?-;,

Printed in U.S.A.

CARBURETOR

DESCRIPTION *

CARBURETOR ASSEMBLY - 220, 222 - -
CARBURETOR ASSEMBLY - 224 & 444 -
SPRING - tension, idle adjust =+ -« -
SCREW - idle adjust ==+ cvvvon
" NEEDLE - main fuel adjust, 220, 222 - -
NEEDLE - main fuel adjust, 224 & 444 -

SPRING - main fuel adjust + =+ «--
NEEDLE - idle adjust (220, 222) « « » » »

- NEEDLE - idle adjust (224 & 444) - -

SPRING -~ idle fuel adjust * -+«
Pm-ﬂoat"-'-*-'-'~j---'
FLOAT - carburetor =« ++*+-
BOWL - carburetor =+ =*=-=-=-=--"

SCREW AND GASKET ASSEMBLY -
KIT - carburetor repair ****«=«c*ccccececr..

INLET NEEDLE AND SEAT ASSEMBLY * -« -« *
GASKET - bowl ring * gy r ===+

GASKET - bowl baffle * =+« =+~

GASKET - bowl screw == =*==*+==-+"

FUEL PUMP
7

ks .

carburetor bo

LI I

LRI

KIT - fuel pump for KOA235845 pumnp (use C24851)

SPRING - fuel pump valve- - - - - -

VALVE.----..- ----------- LI
GASKET-V&J.VE"MQ" ....... " ..
DIAPHRAGM ASSEMBLY =« ««« ‘-
SPRING - diaphragm - == =*==--- e

GASKET - fuel pump mounting - ='= %

L 3

KIT - fuel pump for KOA236205 pump (use C24851)
VALVE ASSEMBLY ==~ - -~ caeae e

G’ASKET - Valve - % ¥ & P ¥ 3 oasweoEw
DIAPHRAGM ASSEMBLY -+ - - - -

SPRING - diaphragm * == -==-+=+ -

GASKET - valvg == ="""= ¢+
GASKET - fuel pump miounting « » =+~ ««

2

»

L

K
3
\
b

T TRACTORS 27

REQ'D .

[ ]
.
[ N e ol e el T S e N

= » e e v

L N A n
n

L N )

LI T I R

L N

L S

[]
[ ]
A
.
.
.
.
el el el h Ll ol e

June 1980

'




LS %

CASE 220,222,224 AND 444 COMPACT TRAGTORS 20

28 .
CHOKE, THROTTLE AND GOVERNOR . ~ .
REF, PART NO, . DESCRIPTION REQ'D
1 C 18449 , CONTROL-throtﬂe------........................1
2 C 12224 HANDLE-thI‘OtﬂBOOﬂtI‘Ol,bIaCk--_------...-...-...o-1
3 C 18448 CONTROL = ChOKe * s s e v oo varartnnnsonnnonnsnnnnns 1
. 4 c 1450¢ HANDLE ~ choke cOntrol, White «+ e s s nsesoosnnnnnnsanss 1
5 111- . 1 BOLT - 10-24 x 1/2" round head, 5quare neck- ««seeesssuua 2
g 192- 18 LOCKWASHER ~ #10 Std. plated + « = « « sressseternnsrsanas 2 »
Y, 7 129- 17 NUT-#10-24platedn-.u--‘..-----onn---.---.-o---. 2
a KOA237653 LEVER-EOVGIHO[‘-----------,----------I:---°-'»---1
9 15- 420 BOLT - 1/4" X 1-1/4" NC'heX s ¢ rteennnrsnnnannonnes @
10 _195- 515 WASHER"I/4"platEd ----..---------uo----ool--oo 2
n - 11 25- 104 NUT‘1/4"hex ------ LI s rvvenseasaness 1 o
12 KD 235496 SPRING-ngernor e ea --.........E--..-.---....‘1
18 192- 10 LOCKWASHER - 1/4" plated « s« v vevnansroneoenansanns 1 |
i4 C 18008 WASHER - thrust » « s e'e o 50 e s v roennsann O | |
ih KO 2756890 WASHER'-WQVY -o...---.'..--.o.-.---...-.--,..-1
18 _ H 43034 CLAMP-swivel,wire .---..---...--.'--.-....c----1
i7 KO 235088 LEVER-SPEEdCOﬂtI‘Ol""-‘-'""I""""""'""'1
18 KO 235085 SPACER - speed control bracket R I I I I IO |
o 19 KO 235084 BRACKET-hig‘hSpeedstOp “E s s e st s e aasaassesan 1
20 129- 37 NUT - #10-32heX *ervenna Srerrra et a st e vean 2
21  ig92- 18 LOCKWASHER ~ 3/168"plated «c s s ceennnnvneesnnnsoes 1
22 A 10326 JOINT = baall s s v s e veesennas ccocernesnsaasesssens 1
23 KO 235277 ROD -throttle s s s v e s s e s n st ot e tanunsonnaarseseas 1 -
- 24 49485 RING - retaining, throttle rod ««+ s v v evsaseceesasonaes 1
25 KO 235476 BUSHING - governor cross shafte « v s o v o sveonacnnsonnas 1
26  KOAZ285266-S KIT - shaft assembly, gOVEITIOr CIOBS « s s s v s s 0w s srrasss 1
2T v 34418 BEARING-needlegovernorshaft----------......._.... 1
28 KO0A237031 GEAR ASSEMBLY - governor ««... R LR
- 29 KO 235125-S SHAFT - governor stub e =+« - trres vt naaas eresens 1
30 C 18099 WASHER~Q‘OV€‘I’ROI‘StOppin«---‘---o—.....-......--o1
31 v 34416 PIN -~ governor stop +e+svasnaas ts st errsrrerarnsans 1
32  KOA 237559 BRACKET - throttle cable cssasa.., s renses 1
- 33 K0A237550 CIIP ~bracket » e e s v co s tnacncsvnnnnsrosesaennnss D
34 KOA 238019 BRACKET - choke cable * = « s s s r s eevrasneansa e |
35 169. 85 SCREW - #10 x 3/8" NC fillister head « « » » = » e |
i ENGINE MOUNT PLATES
1 C 17717 PLATE -~ engine mount LLH, «++ 4. e es s stencarrrenas 1
2 C 17718 PL-:A_.TE‘EnginemountR.H. c---a---no.no-o..cunn---_il__ -
] C 18793 MOUNT - enging » e s essstunasas terress s s 4
4 D 22988 WASHER ~Bnubbing « +c ¢ e s s sv et aacntossnvnsonsorns 4
5 151- 538 RIVET-pOpa/lﬁ"-"-'"!--""-""'"'-"‘-“'16
B 113~ 219 BOLT-3/B”X2”NChex""""'_"““"".""" 4
7 192- 21 LOCKWASHER ~ 3/B" s s v v eerecescnnnnnonarascenses 4
8 183~ 56 LOCKWASHER - 3/8" countersunk external t0oth « « « o s o o0 a4 :
39 .

164- 50 BOLT ~flathead hex gocket s s s v v s s s s s asonenans e s

Printed in U.S.A, ) June 1980




30

CASE '220.222‘.224 AND 444 COMPACT TRACTORS 31

PULLEY CLUTCH & LINKAGE

REF, PART NO. : DESCRIPTION REQ
1 C 19362 LEVER - clutch, + = -+ + o ssvnsecnaad- R
2 132- 46 PIN - cotter 1/8" x 3/4" «++veveenias., P e e R |
3 C 18053 ROD - clutch, 220 «scecersscennsnn. R ]
4 C 18825 RETAINER - clutchrod < «--+vsoeee... R I R |
5 132- 48 PIN - cotter 1/8" X 1" s v s e e ncunas . R I |
6 113- 207 BOLT - 3/8"x1"NChex s+ -s-%ccess S ]
7 195- 126 WASHER - spacer (used on models without hydraulic 1ift) » ««++ 2
e o 3 131~ 118 LOCKNUT-3/8"NChEX' ........ TrErrssti e e 3
f:?::':;;fa:o.wal 9 . 195- 104 WASHER-a/S" " % e 8 e nanarw ® 8 8 4 a8 s s s u s e ZA
’3{3:{;;:;//;-\\; 10 - 195- 525 WASHER":S/B” ...’.............................1
A e 11 49885 CLAMP - choke and throttle cable =+ s+ e e s e n v nvsann 1 ,
Ihﬂﬂa ‘,"!I:{ -’;’ ////d-‘hl'\ .
I TR LA A R A 1
LIS ) ) R ]
DAt SR S
LI | TR RGN ] - /
Vil L PR I
N
" VI_I:I
fil’//”li
@\‘ ﬂ & kY .(flrf') ﬁ
r = R
2 07 2 -
= HYDRAULIC RESERVOIR MOUNTING
O et
@--—* E 1 c 14240 SUPPORT - reservoir mounting RH, ~«=-»ccseuunnn crre 1
1 Cc 14241 SUPPORT - reservoir mounting L.H. =-r+rsstecacen. e 1
’ 2 187- 1251 SCREW - 1/4 x 1-1/4" NC flat head Phillips « « ¢ --eneneu.n. g
3 C 14246 BRACKET - heat exchanger mounting « * ===+« -+« sesseeea D
4 C 14690 CUSHION - reservoir «-+-«s+sssssuaas rrrtacaae. 2
5 113- 118 BOLT - 5/18 x5/8" NCheX e s st s s veunsusesasenananas 4
"

Printed in U,8,4, December 1974 -




- _ : CASE 220,222,224 AND 444 COMPACT TRACTQRS 33

CLUTCH ASSEMBLY (PTO)

REF, PART NO. DESCRIPTION REQ'D
NSS CLUTCH ASSEMBLY - less screen (use G24774) =+ ++ =+ o vee 1
1 C 15721 SCREEN ~ Srags « =" *« = eatastonnnsoscaasncnnsesan 1
) c 18907 HUB = Cluteh * * * "¢ = s s 0 0 bt t s e nenssvasecnmnensas 1
3 C 15718 PLATE ~clutch * * %« =2+ s 0 s t s s nnncsvsssomans . 1
4 164- 40 BOLT - 5/16" x 3/4" NC flat head socket -+ =**«==v»ssus 2
5 193- 76 LOCKWASHER - 5/16" countersunk external tooths * ++ = » = - 2
6 C 23740 KIT-dise = * %% ea e tannstnoanrmsannnanannessss 1
7 C 15515 WASHER = 3pring ** == =¢ ¥t v et nrrsonrnnanncsas 6
8 C 15557 WASEER -~ spacer 050" == ¢ e s s s e nasa L 5]
9 ¢ 22671 PULLEY AND DISC ASSEMBLY - clutch * + = s e nsaseas 1
10 ¢ 23245 BEARING - cam and pulley * * = **+c*t-eoceronnren. 3
11 C 15556 WASHER - spacer 010" == -~ -« s rera s srrrras
12 NS CAM - clutch(service with (2)C23033 cams and {1)C23506 arm) 2
13. C 16786 SPRING - clutch 10agd * == == >t etsosnennrocasonsas 2
14 F "9014. RING - retaining **** " st st sttt nnas ves 1
15 C 158908 SPACER - hub > * * ¢+ o ¢ 0 e s t st s s s s s st annasnsoneas 1
186 0O 2815N WASHER - fan 17/32" .......................... 1
17 C 18940 BOLT - 1/2" x 1-3/4" NC hex L.H. threadg « + =« ===+ =«» 1
ig 23508 ARM - gngaging * == *-*-""tscterersecanoannsann 1
19 € 16816 FAN - cooling = --ce-tcsccncnaamrtonnntcanan. 1
20 113- 207 BOLT - 3/8" X 1" NC hex ZP * =+ ===« R 4
21  192- 21 LOCKWASHER - 3/8" » 2 s sveu.s e et eaeaeeene.s 4
NE&S KIT - clutch stub shaft (includes items 2, 8, 11, 14,
15,16,17,19and C21596) » + » » v e s s s s rvnsran I |
3
i
|
I v P .
!
|
I .
i Printed in U.S. A, , June 1980
J




34

CASE 220,222,224 AND 444 COMPACT

EF, CI”ART NQ.

R
1 19089
1 C 19090
2 C 16170
3 121- 108
4 ¢ 16364
5 C 15183
8 C 15184
7 111- 1
8  192- 18
8 129- 17

10 . 185- 512
11 ¢ 18153
12 ¢ 16362
13 132- 46
14 C 14500
15 111- 109
16  131- 71
17 C 18890
17 C 18150
18 13- 514
18 192- 20
20 C 14729
20 ¢ 14730
2l 192- 23
22 113- 424
23 C 16239

25 ¢C 24137
26 138~ 319
a7  129- 102
28 C 16351
29  353- 408
30 C 18733
31 131-158

Printed in U.S.A.

24 C 16373

HOOD,FRAME AND GRILLE

DESCRIPTION

REQ'D
FRAME -~ main, 220,222 & 224 * ¢ =+« - e v o roannnnn.. R |
FRAME - main, 444 - - - - - R T L TN S cane 1
TRAY - battery o et eeeaseannnans c e e E e 1
SCREW - 5/16" x 1/2" whizlock »-vssseeversncannnnnn 4
HOOD AND GRILLE ASSEMBLY -« -crsccansaseannnnnn 1
SPRING - hood latch e« v e e s e et s nnanna, B |
TATCH —HOOCL = = * o # ¢ ¢ ¢ 2 0 ¢ ¢ a2 0 0 0o oonssnsesonaaess 1
BOLT - #10 x 1/2" NC round head, square neck » < » s« +eeass 2
LOCKWASHER = #10 s v+ s v e et eacenan ctesarrresesas 2
NUT -#10NChex ~-+*s2esestcccanninnnsncsssses 2
WASHER - 7/32" zinc plated =+ -««==+ - Sersessscieees 2
CHANNEL - instrument panel liner «++e==cs-v-u.n. sree 1
ROD-hood hinge =+ ++trverseeesssnscanccnnnnsanns 1
PIN—cotterl/B"x3/4“--'-'-------- ......... A |
SPACER - hood *= -« == et e e sesressrearre ]
BOLT - 1/4" x 1-1/4" NC round head, square neck ***++=++_ 1
LOCKNUT - 1/4" NC hex == «= -« - s e e e m e e 1
PAD -foot L.H, =+ == st rrerreneirtnrenecnanns 1
PAD ~foot R H, == ~» = cssocaras et e s s s e s e teamanes 1
BOLT - 5/16" x T/B" NC hex ==+ =5+ I R 2
LOCKWASHER - 5/16'" »r=src e ave ocean s s acssrrere D
SPACER_rearframE(444) ..... L R N R 2
SPACER - rear frame (220, 222, and 224) » + « « == == s s a v s 2
LOCKWASHER =~ 1/2" = «-- - - B T
BOLT - 1/2" x1"NChex s+ cevsssoscesstossscmsos 4
STRAP - battery hold down » » s+ oo ¢+ v s e aaonn cevees 1
PIN-Iatch =-=="rcrerrereeocevanan ]
SPRING -latch *"- = ¢sacteennssonssssssnsassnss 2
Pm_rolls/lﬁ"xl_l/;l” L 2
NUT =G/16" NChex =+ =rvctcasvrsceraassanssnanna 4
HINGE ~frame =*+*+scssstaencesnssessnsrsscans 2
PLUG - hole {mechanical drive models only) = = =+ - s+ s e 1
PIN - attachment =+ s+ e et o toeaenastsnsnsccsncons 2
LOCKNUT - jam, 1/2" NF ¢+ v s v eeeeencaans crca e 2
.

June 1980

TRACTORS 35




I e e
. CASE 220,222,224 AND 444 COMPACT TRACTORS 37
SEAT,FENDERS AND TOOL TRAY
REF, PART NO, DESCRIPTION REQ'D
1 C 16408 . SUPPORT - seat, front-"» -« v s s e c s it ii e et nnnasnaa 1
2 C 16404 SBUPPORT - Seat, TeaAT s v s s s s s s s ctunnnencnnrnnnnnas 1
3 113- 441 BOLT - 1/2 x 2-1/4" NC hex (444) ¢ e - vt e v enr s s nana 2
3 113- 427 BOLT - 1/2 x 8-1/4" NC hex (220, 222 and 224) «+ -+ s sm o s o 2
4 113~ 424 BOLT -1/2x1"NChex (444) ++veeenanen R LI -2
5 192- 23 LOCKWASHER = 1/2" e v est s vmnsnsncionennneans e 4
6 C 19417 TRAY = t00] 6 « 6« 2 o s 04 oo aenmonsoecsnanassoeses eees .1
7 C 16429 PIN - seat hinge ................................ 1
8 C 24319 SEAT -~ (220, 222and 224) s st -t a i c it i r i 1
8 C 24318 SEAT - (444) oo v 3t ot uutsnocannnncaconnsnsnssanna 1
9 c 15410 CUSHION ~ TUDBDEI = ¢ » s s s s 6 6 ¢ 6 s s s s nnsscocrosocesne 8
10 195- 2021 WASHER - 5/16 x 1-1/4" OD, zinc plated =« +-----.. ceenss 4
11 113- 122 BOLT - 5/16 x 1=1/2" a6 s e it vttt it i eeanssannnsoaa 4
12 C 14534 BUMPER -8eat ++ s eveenseranaernnnnnssoansesss 2
13 121- 106 BOLT - 5/16 x 1/2" flange whizlogk » = =« s s e v e e s v a v n e 14
14 C 17152 HINGE ASSEMBLY - S€at =+« st s s st cnnsnassssannnnsns .1
15 C 16444 FENDER - L. H, (444)+ v ¢ ¢ c o s o a2 v v  mvemessEnsserrrn 1
15 C 16445 FENDER ~ RH. (444)c ¢ ¢ o v o ¢ st e i et sttt ennnnnnns 1
16 C 16446 FENDER -~ L.H, (220, 222 and 224) » -+ - s e cevccccenanesn 1
16 C 16447 FENDER ~ RH. (220,222 and 224) « - » - = s s s s s st runvanes 1
17 C 163903 LEVER - Shift ¢ ¢ ¢ s ¢ ¢ s 06 t ¢ 28 t 8 6 aasarsssnsessssss 1
18 195- 524 WASHER -~ 7/16 X 1-1/4" 0D +=ccveureensnnsncinnses 1]
19 cC 17216 SPRING ~ shift lever « « « « s s v s st v e v s o soensacnann- 1
20 C 17066 WASHER -~ cupped « s o ¢ e c v e s s e e ce it i s s nnscnasnsss 1
21 131- 178 NUT -lock 3/B" NC heX -« v v e rrvvraccanssnnssnsnnns 1
22 C 14728 GRIP - sh_]_f;t lEVEr = %« = s v s 2 2 o s 2 2 e aneraorncrsasnmance 1
a
| :
Printed in U.8,A, . June 1980




38

@\/“@

e

CASE 220,222,224 AND 444 COMPACT TRACTORS 39

.220, 222 AND 224 FRONT AXLE

L
-t

REF, PART NO, . DESCRIPTION REQ'D
1' C 18812 A_XLE - front": . _-,1:‘5. ----------------------------- . 1
2 T 18797 SPINDLE - lefthand « ¢« » » * * ¢ s s v s s s s cnsmnnesn LR 1
3 C 18779 SPINDLE - right hand +-«++-cc et tavenans srer s 1
4 138- a9 PIN -T01]l -+ +++ R T T N Ceeaen 3
5 C 11906 WASHER - thrust » » ¢+ » » # 1 ¢ ¢ a 6 ¢ 6 s 6 6 s o s s aaasnnanens 4
6 219~ 404 FITTING - 1ube s+ v s v v st s s onmsenascanaannnsna ceer §
7 C 13106 ___COVER - lube fitting » - s+ cvcveosrosecracann e 3
8 132- 311 PIN - cotter 5/32 X 1-1/4" ¢ ¢t vrrertensnstssessnnannnn 2
9 C 12975 WASHER - wheel spindlee « »+ ¢+ e v v eeaennnan.. Sraee. 2
10 A 30881 WASHER - wheel Spacer+ «sssvereceanueennacnnos »e~ B
11 187- 1048 BOLT ~ 3/8" NC indented hex head s » + +a s 2 e s v e s e st eaun 1
12 C 14334 TIEROD ¢ s #2060 0uusacnsnsesannascscannssrsmnnnssssn 1
13 ¢ 12102 BALL JOINT - 1/2" R, H. thread « « + ++ = e caesnsosnannen 2
14 192- 23 LOCKWASHER - 1/2" zinc plated e « « ¢« s+ e e s c s e RIS 3
15 128- 125 NUT - 1/2" NF hex R.H. thread « s« s+ -0 ve.. IR 6
16 C 13605 BALL JOINT - 1/2" L. H. thread »++vrrcsseetaveonarss 2
17 129- 325 NUT ="1/2" NF hex L.H. thread s+ v e v eeeoeecaanansns 2
18 C 18786 ROD -drag link =+« +-- st estoeuanrennmcacnenanns 1
19 NSS PIN ~ axle pivot (use C22568 and C22278) « « = v e v s v v oo vavn s 1
20 219- 17 FITTING - IUBE ¢+ > e v vt e et esoncecnasnassssoecscaes 2
. 444 FRONT AXLE
1 - C 18813 AXLE - front s e v v v es e L) veere 1
2 C - 18784 SPINDLE-righthancl"""""""""""""'_' 1
3 C 18782 SPINDLE - lefthand - »=+= s erreecrccncccntssnns L
4 138_ 99 PIN P e A T T T T Y 2
5 C 13605 BALL JOINT - 1/2" L.H. thread =--<=-c-vs-crcccnecs.s 2
6 C 13716 WASHER =thrust =+ * v v st s e cnvsocrsnsrsanavaneass 4
7 219~ 404 FITTING = JUDE = » = = = = » ¢ e s s s s 2 a2 a2 sqn AR ERE RN 3
8 C 13106 COVER - lube fitting ==« t e s ecsvrrvcnncancnvanann 3
9 132- 311 PIN - cotter 5/32 X 1-1/4'" = oo v s e veennaannnnaaan. 2
10 C 12975 WASHER - wheel spindle »+ s svsrssrrrnsceccnanans 2
11 A 30881 WASHER - wheel spacer R R R 4
12 187- 1046 BOLT - 3/8” NC indented hexhead ++-++eovocacocacaen 1
13 C 12102 BALL JOINT - 1/2" R.H, thread «+csevrecerverecsnsnn 2
14 192-, 23 LOCKWASHER - 1/2" zinc plated "+ +-+«+-s-cmerereeass 3
15 129~ .125 . NUT -1/2" NF hex R.H. thread - » - - - Arsseesrsreraanes §
16 129- 325 NUT - 1/2" NF hex LH.thread - s« =+ ===+ ceceteioneen 2
17 C ‘16384 -TIEROD *vseso v erensnnerosssnsssanssssnces 1
18 18786 ROD-drag link =+ v vvv-easnnsesncsncacsansannsns 1
19 NSS PIN - axle pivot (use C22568 and C22278) - - -~ avernecenais ]
20 219- 17 PITTING - Iubee ¢+ == s s v+ ccs e S R I N 2
Printed in U.S.4, T T T June 1980




Ed o . v :
b 40 : . S ) CASE 220,222,224 AND 444 COMPACT TRACTORS 41
STEERING GEAR

REF. PART NO. " DESCRIPTION . - REQ'D
i C 16945 + CAP - steering wheel *+aeascase “ P s e e rase s ane s LIEECEE [
2 C 18014 WHEEL-_Steer-ing,220""'"""""""':""" i
3 131_ 356 NUT - lock 5/8” .................. A e e s e s s as oo e . 1
4 c 16200 SHAFT - Steering ............................ ree 1
5 C 18992 SUPPORT ~ steering gear »* =+ *sveceacn.. AR S AL |
6 C 14200 PIN - pivOol * %% st s v st ettt c it s et o onrecnnssianee 1
7 C 14201 WASHEER - chim ** "« e s e et ennae * s e e mnaaa rervenes 4
8 131_ 1112 NUT - ]am 3/4n ............................. Y ‘1

. 2y 1] 195- 2021 WASHER "+ ** 2 a0 e ottt st 6ot avunsesnseness “ s, .'_ ‘1_

©- 7100 192- 20 LOCKWASHER - 5/16" zinc plated * =+ » s s et esananns cee
11 113- 103 BOLT - 5/16" x 7/8" NChex ***-ccc-vensescnnas RIS |
12 C 18711 . GEAR - steering ......................... trrnee g
13 113- 206 BOLT - 3/8" x3/4" NChex ==-*c-=mearacosennn e 4
14 192~ 21 LOCKWASHER—3/B""'""""‘. ............ SR RS 4
15 195~ 2069  WASHER - 5/8" zinc plated =+ ***+««-=sos-. EERRR cee 1
16 C 15096 BUSHING-ﬂa.ngednylon"""'"""""""'""" 1
17 126~ 16 KEY - Woodruff 3/16" x 3/4n .................... “ea 1
18 —€—— 24008 TUBE - steering ................ e s rm e eaa T |
19 219~ 404 FITTING - Iube 45° * * % « s » v 2 s ¢ s s s s oo cnrsssanes sre. 92
20 C 12975 WASHER— 5/8” L L T T s e e e ~ s » 1
21 G 18017 CLIP - tinnerman (use with C18014 steering wheel) =+ -« - ses 2

;’3’: : 1,-‘{"?}5‘ i
v i
e
! .
P
E

Printed in U.S.A, | June 1980

“ : .
Yo b i , W




42

~f

"""""

CASE 220,222,224 AND 444 COMPACT TRACTORS 43

REF., PART NO,
1 . C 19250
2 C 13526
3 182- ~ 310
4  131- 1129
5  181- 179
6  195- 104
7 C 19063
8 € 19064
9 132- 321
10 C 19179
11 C 19251
12 141- 4
12 C 25022
14 213- 4
15 C 24097
16 C 24096
17 C 19183
18~ 138- 319
19 C 19180
20 131- 164
21 C 16164
22 C 18147
23 C 16379

24435
10314
24433

403
12110
12370
10185
24438
30064
70062

et d (D00 =T &N W G DD
[{=]
]

- o
PRrapQoROOCO

Printed in U.8.A,

BRAKE ASSEMBLY

DESCRIPTION
BAND - Brake s« s o s o s a = = » S rvmasan « v
PIN - clevisS c s e v e nn - e m s eaaaes vee e
PIN - cotter 1/3n b L T
LOCKNUT > 7/16" hex NC = ~-vvvvenuen. '
LOCKNUT - 3/3n hex NC #+vas e * e e r
WASHER - 3/8" flate « 2 e s v s o vnonuanen
ARM - brake * * =+ s e85 66 canecoennaanss
LINK - bra_ke ----------------------
thcotters/azﬂxl".---.;-.--q..-.
LINK - brake *+ +* = c e e s e asnacnss L
LINKE -brakeband ==+ s s s caceses ‘e e
Pm’_clevis-.-- ------- :} ...........
SPRING ~return » === =« = « e e tereraaan
CLEVIS *veeasa s s e st e DEPRP
ROD - brake (220, 222, and 224)« « +*= =~ =+ = »
ROD - brake (444) ...................
ARM - ‘b-rake I'Od -------------- LI
PIN - roll 3/16" x 1._11/4n ..............
PEDAL - brake assembly = = ===« -=s-= .
NUT - centerlock jam <+ =--*=cs=--= vemee
TAB = lift contro] * « = s s = s v a e s 2 a4 nanen
LEVER - brake JocK * =« =% v o us s nanaeas -
SPRING - brake lock * ===+ sese.n vrees

WHEEL ~ rear, 5bolt === seeucean...
BOLT ~ rear wheel » = s+ - ccescannann...
WHEEL - f1OnRt * = = v = = v o2 s aaaanncens
FITTmG o B o T
BEARING - wheel, inner -ss-ce-veen...
CAP - plastic, front ~+ssecaeeneea, ..
CAP - hub, rear (optional) «=---+evvu-a. )
WHEEL - rear, 6bolt ==*+"cscnecencevan
BOLT ~rear wheel » v s o s s s s st v nnuae

220

222

224
------- 2
...... 10
...... )
...... 2 -
...... 2
...... 2
...... 2
...... 2

June 1980

444

DN DN

[y
0 0 b

G
[t




a4

pY

&

‘ ' MOUNTING POSITION FOR 220, 222 AND 224 TRACTORS.

CASE 220,222,224 AND 444 COMPACT TRACTORS 45

REF, PART NO,

1 C 18809
2 219= 404
3 ¢ 17281
4 C 1881l
5  164- 42
8 C 17249
7T C 17250
8 13- 614
9  131- 178
10 138- 2054
11 C 15564
12 195- 521
13 ¢ 17067
14 C 14525
1 ¢ 13360
2 192- 23
3 113- 424

Printed in U.S,A.

IMPLEMENT LIFT

4

December 1974

DESCRIPTION REQ'D
LEVER ASSEMBLY - implement lift « « » AR N R |
FITTING - Iube 45% o ¢ ¢35 v ¢ 6 24 = v reseas s R |
SPACER - 1atChi »» e s+ st et uoasessnceass B |
LIFT - JatCh e e« « s s s et v v vnannnsas et cenvannaa R |
‘SCREW - 5/16 x 1-1/4" flat head socket «« e s sesrsvoss 2
BRACKET - mounting top - - » - s rsrsecacanan. cernsas 1
BRACKET - mounting bottom "« « ¢ = » v s s a2 s c s s s esernre 1
BOLT =3/BxXT/8" NCHhEX «envecrvrnnanns ttraenceense 4
NUT - lock 3/8" e+ e Ceatearrrraaaa v erar s 4
PIN - spirol 5/16 x1-3/4" ¢ - v e e et v vnnnnan L |
SPRING - li_ft Ieve;-_ YR e e e s * s e s ann . 1
WASHER - 3/8X11/16"OD v v v v ensccsscnnnconnannna 2
ROD - 1lift lever PUSH » » s e s e vt e i st et s e n e seres 1
BUTTON - thumb « «» - e e m e Tt aes e st nas e i
DRAWBAR AND TOW HITCH
DRAWBAR « - ¢ s vt v 2 s s s 10 cnasovsonenesoscensaes ee 1
LOCKWASHER - 1/2" zinc plated - - e s » s s o s e acnnuusunns 2
" BOLT - 1/2 x1" NC hex zinc plated »+evosnnoraoaccssse 2




CASE 220,222,224 AND 444 COMPACT TRACTORS a7
TRANSMISSION AND FINAL DRIVE

REF. PART NO. : DESCRIPTION REQ'D
1 NSS CASE - transmission (use C24843 includes bearings) » <« = = « « « « & |
2 C 1213 BEARING - flange «« v evsveconanerses heeees e, .« 2
3 C 16744 BEARING - flangeds »  » + » s s nvononae setetenans crene 2
4 D 31945 SEAL -axle » s 13 s 0t s ronveacasnnoena ersecsntsaana 3
5 C 13241 BEARING - slecve s s s 0 » o+ f s s e T enenne IPUP save 1
€ C 13385 BEARING - sleeve =+ v+ » "ema et e rsererrennnna aese 1
_ 7 221- 4 PLUG - filler and drain 1/2" « == e = s v s vsvevoansen sese 2
8 c 13266 SEAL - Shift TOf » =5 s« » s s s s s s s s aenvomnmusonsenos vs 1
C? R I g C 13211 BEARING - roller, input Shaft » « s s+ s 0o s et st vt s s v ennvs 1
P ! 10 ¢ 12723 CAP T Shift TOd » » s » s v s s s s a s e s nceannescnrnnsens see 1
Ao | 11 € 16699  SHAFT - axle, short R.H, (220, 222 & 224) « = e e o v e o . e 1
\ ) 12 C 22638 SHAFT - axle, short RLH, (444) «+ ¢ v v e e iuntnnnnnencans 1
I 13 C 16700 SHAFT - axle, long 1. H. (220,222 &£ 224) -+ c v cc v e v anrnen 1
| 14 C 22637 SHAFT - axle, long L. H, (d444)» « + v v e s s c unaa cecearnna 1
I 15 B 52144 RING - retainer,axle -«-ssoenceetocannnnsnscnnnns 2
: 16 C 13196 GASKET - transmission cover « « « » « « = - 4 B I I I 1
I 17, € 1397  COVER - transmission »»ssssensnrecnaannn. teeaee 1
i 18 A 500986 BREATHER - transmission « = » »+ s+ s s a0 s c 0o 00 na s arrisaas 1
) 19 192- 19 LOCKWASHER = 1/4"c + s+ 4 0 s s oo onnoenannannananans 6
{ 20 113~ 1 BOLT -1/4X1/2"NCheX s veeencnnncnansa ceercaaas 6
| 21 C 12725 FORK - Shift « + o2 e e e eansestssocsanascansascanssas 1
} 22 C 16339 ROD-pgear Shift » v et e e v essaosotsnnenasanaansgenns 1
23 C 14168 ° RING - retaining - - -+ -veeascestessnnannas “aeaneue 2
24 C 14644 GEAR - cluster input =+« v s r e s s 0 s n e ‘Ms e m s a s eoa 1
25 C 12551 GEAR - high 41 f00th s s s o v v v vt esnesannsnnsscsaans eo 1
26 C 12552 GEAR = JowW 55 to0th » + v e s v o s a0 s 00 s anuaannensaa s 1
27  NSS KIT - diff. case (use C25177 differential assernbly): » s » » o « « seaes 1
20%* GEAR - differential pinion (order two of each, items 29 and 30). 2
30* GEAR - differential {order two of each, items 29 and 30) - .. .. 2
31 C 12559 WASHER - pinion thrust « - = « - R Meeenvse 2
32 C 12560 PIN - differential cross + e+ v e ct e e e i in et senenanas 1
33 R 17820 PIN - differential cross lock = » ¢« +« s v cunn cese e, «- 1
34 28 680 SCREW - 3/8 x 5" NChexcap  +++eracseansosnsnnnas 4
35 131- .1232 NUT -10ck 3/8" NC heX « =« e s o s nvnnacanscsnnacaanann 4
N 36 C 12718 WASHER - differentjal « - -« « s e co s v vt vncncnaereinan 2

)'I:;\ﬁ\\ﬁgl\ \‘?;_ '%’m_,— 31T C 14223 WASHER - SPacer =« =<+ *cesesscvcanecnoccscenanaas UAR
Ly A 38 C 25254 GEAR - brake idler (also use C25258) ¢ » = = s v e v e vs vt vt aaas 1
S et e 39 C 14222 RING - retainer, brake idler » s v »r s csensanvscanetsnsas 1
o~ 40 C 25258  BRAKE DRUM- (alsouse CZ5254) = « = 5 s« ceeunvsancanenas 1
41 126~ 128 KEY - Woodruff, brake idler » = » + = s s c v 00 s a tereasan 1
) 42 138- 319 PIN - roll 3/18 X 1-1/2"« c e e e n v e nereiacaunnncsannsns 1
43 113- 424 L s B I 4
P 44  192. 23 LOCKWASHER -1/2” ... .. v ivan.. e S 4

* Must be serviced in sets of four using two C12558 Pinion Gears and two C12557
Differential Gears.

Printed in US_A. June 1980




|
CASE 220,222,224 AND 444 COMPACT TRACTORS . 49
: HYDRAULIC SYSTEM .
+

‘REF. PART NO, DESCRIPTION REQ'D
1 C 15335 SUPPORT-pumpmountmg...--.-: ......... D |
2 113- 207 BOLT - 3/8 x 1" NC hex, support mounting « « « + « . seecsnas 4
3 114- 200 BOLT - 3/8 x 1'" NF hex, pump mMounting «+++vsconooas ce 2
4 192- 21 LOCKWASHER - 3/8" zinc plated +» « s eveceaana. receasa B
5 w 5063-8 KEY - square 1/4 x 3/4" (engine shaft) «+ ... seescnesnaa 1
8 C 15726 , COUPLING - pump (220 & 222) + v s s veosooanna saeseene 1
6 C 17298 COUPLING - pump (224 & 444) (Repairs page 51) = e« + o » sene 1
7 cC 19045 PUMP ~ hydraulic (Repairspage51) « + e s c e s s e s s s nanans see 1
8 C 172386 FITTING - hydraulic 3/4T x 7/8" "O"RING, pump and valve .. 2
9 218- 5007 "O" RING - 5/8" for C17263 fitting « « = v o o » tecerean ee 2
10 C 16794 TUBE - valve to lower motor port, 220, 222 & 224 « ¢+ 2 n o - 1
11 C 16793 TUBE - valve to upper motor port, 220, 222 & 224 « « « v v v e o 1
12 c 14195 EXCHANGER - heat »s v o= o= vns t e s eanannsaa rereness =1
13 214- 8 CLAMP- hoSE ** *® v s s e cecnsnsnsanaasaasa s ssannss 4
14 C 14245‘ HOSE - rubber 3" =+ ¢ s e 0t o s c o v anmaansnscensa " e r e 2
15 C 18580 RESERVOIR - hydraulic gil «« ««« R Tas s s e 1
16 C 11529 ~ CAP - reservoir withinserts e+« o v ce e raneiarranas S |
17 C 11545 INSERT - reservoir CAp ***"***rssrassasana rees e 1
18 A 70100 STRAP - reservoir mounting « « =+ v e eveoesscnaoen v 2
19 173- 215 SCREW ~ 1/4 x1-1/4" round head machine - - =+ = e o v n avuas . 2
20  129- 504 NUT - square 1/4" NC zincplated ++--s«seesoteanon. - 1
21 C 18797 HOSE - hydraulic, pumptovalve =« --ccessvaann.. sess 1
22 218~ 5006 "O" RING - 1/2" for 21845066 fitfing + v v e e v e e ieanan. 1
23 C 19002 TUBE - valve to heat exchanger » « - v e n v e so st tteanana 1
24 C 16687 . TUBE- valve to lower motor port (444) « e o s e et e v e v anaas 1
25 C 17898 TUBE - valve to upper motor port (444)+ « « v e+ v e v e s s s v 1
26 218- 5107 FITTING - motor port, 90° elbow "O" Iing =+ v s s e e s s eunse 2
27  218- 5007 "O" RING - 5/8" for 218-5107 fitting .« » » v ¢ o o s + e were 2
28 NSS VALVE - hydraulic control, single spool (220, 222 & 442) o

(Repairs page 53)(Order C21495 valve)s = s e v s s e nnoann + 1
29 NSS° VALVE - hydraulic control, two spool (all models with '

hydraulic lift) (Repairs page 53) (Order C21496 valve)s « « « » 1
30 1Y1- 247 SCREW - 5/16 x 1-1/4" NC flat head maching »-»seenaeasss 2
31 131- 351 NUT - lock 5/16" NC hex e v+ -t coaseacsanans R 2
32 218- 5082 FITTING - hydraulic valve 5/8T x7/8" "O" RING « ¢ s « s » e m 3
33 218- 5007 "O" RING - 5/8" for 218-5062 = - - - e v v s eeeansns ees 2
34 A 30095 SEAL - motor to transmission case - e saseesa.n K |
35 C 16697 MOTOR - hydraulic, 220, 222 & 224 (Repairs page 55) sseess 1
35 C 14655 = MOTOR - hydraulic, 444 (Repairs page 55) s+« s s s s v e s a .. 1
38 166- 86 '~ SCREW -1/2"x1-1/4 " NC flanged 12 pt. e v a s e s sasn ‘.. 4
37 C 14619 HOSE = rubber 4"e s s e s s s s s e s vrnassan Bt et et eaaann 1
38 C 19253 HOSE - rublier » s+ e s csnsoowos LI LRI 1
39 214_ 14 CLAMP - hose ------------ 4 s v Fr e e R s R s aasaaee 1

\

Printed in U.S.A, ° , ‘ June 1980




o T T T
3
4
&
50 . N : CASE 220,222,224 AND 494 COMPACT TRACTORS 51
SPEED CONTROL
REF. PART NO, - ' DESCRIPTION - : REQ'D
1 A 37247 KNOB - speed control »++ - - - e e s na st essaneaa cenaan 1
2 C 12093 BUSHING - lever »++ o2« anannsonssoas " e revreena A |
3 C 18857 LEVER - speed control = ~ s v e v s a0 o et rrrct s 1
4 C 17612 SPRING - compressions » +»+» e+ R AR 1
5 c 21518 WASHER -~ oilite ==+ “rsees ‘e s e uan t e e Yo eees 1
(3] C 18742 ROD -~ control ==« » ==+« B EEEE R T T sss ]
7 129- 122 NUT - 5/16" NF hex, zinc plated s« <« + + = = s« » R I
g8 C 19025 JOINT -ball » =+ vass s e erreraann s e s srssssns ]
9 195~ 521 WASHER - 5/15n ..... “ v ereraasmsaaa PR e e 1
10 132- 320 PIN - cotter 3/32" X 3/4" -------------- “r N 1
‘v
HYDRAULIC PUMP AND COUPLING
1 c 19045 PUMP - hydraulic ............................... 1
2 F 53109 PIN-dowel ** -+ st acenasascesenssosnssnans - 2
3 C 19113 COVER - ba‘g}{ assembly ................. IR «ss 1
4 C 15731 GEAR ASSEMBLY - driven »++---crerecreccancesns |
5 C 15732 vO" RING = = - R R R R R e 2
6 C 15733 BODY - pump * - * "t ets s R R 1
7 C 15734 COVER-fI‘OHt'"'"""""""""""""f_-‘,‘1'
8 C 15735 SEAL -rotary s+ <" =ssrevrccnnsressnrnnccnsns e 1
9 C 19114 GEAR ASSEMBLY - drive » « » + » - LA S L AL B A B 1
10 C 15737- PLATE = Wear ¢ *+* 2 s s s e s cssssnsnvsnas B E R 1
11 c 15738 SHIEID ~heat-** s s arseescnsesecnanonsss treene s 1
12 C 15739 GASKET *ssr 22 vm e err e raraerrerh s |
13 C 15740 SEAl-=s*sssesrsotnesnsnsnsssvosnssasens veene e e 1
14 13- 540 BOLT-+"=rac2stassssrsnsassssanaa Crireseves 4
15 C 19207 KEY - 1/8"8q. X 3/4" sovreenrnneneanas Ceeeraean 1
16 c 15726 COUPLING -~ pump (220 & 222) c e e v o v e vssoenscncsassve-s 1
16 c 17208 COUPLING - pump {444 & 224) - ¢ == == =+~ -t oaa e 1
17 NSS HUB - {orderitem 1B) s+ s es v s eearosaensvanncnnen 1
18 NSS HUB - {(order item 16) s esenccaccaassensesasenss 1
19 A 70112 SPIDER - (for C15726 coupling) = » =+« rres et 1
19 C 15036 SPIDER - (for C17298 coupling) ==+ - v ee-esoomanoenas 1
20 83- 55 SCREW - set™5/16 x 5/16" NC socket head » s » v e v e 0 s e e v 2
21 A 50773 WASHER * = == ¢+ e e v st s s noanrrsmsnsrsorvoransssncses 4
/A“‘-\_;/

Printed in U.S.A, June 1980




r \ R ‘ , i . ' . -
. ) 4 “v\, -
52 . . CASE 220,222,224 AND 444 COMPACT TRACTORS 53
HYDRAULIC CONTROL VALVE C 18713 (TWO SPOOL)
REF., PART NO, DESCRIPTION . REQ'D
NSS VALVE - control, twd®spool (All models with hydraulic lift)

. I, (Order C21496 valve) (repairs page 53B)« » »+ v v v s v e 1

1 A 60273 RING-retaining s+t v a e aeensenscsccnsvensss *aaed?
2 Nss ¥ SPOOL - motor (Order C21496 valve) - -+~ » « R I 1.

3 Nss SPOOL = float {Order C21496 valve} «+ s veesan “reaves 1

4 A 7982 SEAL~SpOOl + =+ + s vaanssncunananonasas trmr e 4.

5 NsS . BODY - valve (Order C21496 valve) «»- .. I 1

8 211- 9 BALL - steel 5/16" « s o s e e n . ae s e s b aa e e weesl

7 C " 17432 SPRING -relief«=¢s s v+ a0 co st snsssatsscancacssa ceee?

8 C 17433 SCREW - relief adjust o+« e+ S s neaa treans?

g C 17435 GASKET - reliefadjust cap s ¢ s v v s e navvaavans LI 2

10 1209- 531 CAP - adjust SCrew + « e s e s o v v s Attt it s 2

11 ¢ 17439 DETENT - Spo0l » s 4 s ¢ s s 060 ennoennncennsannnanes 1

12 . C 13200 SPACER ~ cletent » « « « « = ¢ + 6 s a2 s asvoanoonnnmeneons 1

13 C . 17441 SPRING - detent return -+ r+ s e v v v e s et iattnanannnss 1

14 C | 17440 WASHER = TELULTL ¢ o o s v s o v 6 4 8 s ot asocnsenessansesos 1

15 ¢ 17445 * OPRING - relief, tapered » s s s e s s sttt et et s s n v v nnnes 1

16 211- 7 BALL - steel 1/4" ------------------------------ 3

17 ¢ 17438 _COVER -detent. =+s+senssesensasnnnnn esreaaaas 1

18 C 17443 SCREW —detent « s = s s 0 s v s s unoesrsnanossssensoase 2

19 C 17444 SPRING - detent » =6 « = = = P e s s am m e e asas e .2

20 169~ 114 SCREW -~ COVEYI » # = s = s s a s s rsannsasasasasnsssansaass 2

21  221- 841 PLUG - pipE « = e e+ s s st ererenssnntsannsssonnnns 1

HYDRAULIC CONTROL VALVE C18712 ( SINGLE SPOOL )

NSS VALVE - control, single spool

{Order C21495 valve) (repairs page 53B) -« « s e e s s s CII PR 1
1 A 60273 RING -~ retail'ﬁng ............................... 2
2 NSs SPOOL - (Order C21495 valve) - e = = = s s s n s s st enssoonna 1
2 A 7082 SEAL - Spo0l s e c s e ne it ia s b e s a e e PP 2
4 NSS BODY - valve (Order C21495 valve)s s a s o v = us R I 1
5 211 9 BALL - steel 5/16" = -« -« Terenanas R 1
6 C 17432 SPRING - relief « v s s ¢ v n v s e e m e R v ]
7 Cc 17433 SCREW - relief adjust »» v csascececaniitananaanas 1
8 c 17435 GASKET - relief adjust cap -+ +»+cce s T 1
8 129~ 531 CAP-adjust screw - -+ s v vssencratcecteny,n «1
10 221- 841 PLUG - 1/4n .................................. 3
11 221- 843 PLUG = 3/8" et s s s seserrsnnnccccennsnnsncansnnnns 2
Printed in U.S.A, July, 1975




REF, PART NOQ.

c
1 A
2 NS5
3 NsSS
4 A
8 NSS
6 211~
7 C
8 C
9 c
10 128-
11 ¢C
12 C
13 C
14 C
15 C
16 211
17 C
18 C
19 ¢C
20 169-
21 221-
22 C
23 ¢
24 C
25 C

C

C

C

21496
60273

”

7982
8

. 21507

17433
17435
831

17439

13200
18850
17440
21505
7
17438
17443
17444
114
841
21506
21509
21508

-21510

21504
21511
18851

VALVE - control, two spool . ..... e .

538
CASE 220,222,224 AND 444 COMPACT TRACTORS
"HYDRAULIC CONTROL VALVE (Two Spool)

{FOR REPLACEMENT OF C18713 HYDRAULIC‘VALVE)'

DESCRIPTION REQ'D

RING - retaining ....veeeennnas s ce s e verenna
SPOOL - motor (Order C21498) . . .vveencenncssennss
SPOOL ~ float (Order C21496) « « v e v v e venwun. R
BEAL = SP00l  + 4ttt it ia et rsnsonsennannsnnan
BODY - valve (Order C21496) .
BALL - steel 5/18" + i v v i everonnnanas

SPRING = relief .. evr e i ennraneanna P
SCREW - relief adjust oo e cvuwveense.

GASKET - relief adjust cap .
CAP - 2djust SCTeW - v vveonnsiaana

"DETENT = SPOOL = c « ¢ « se s s camevenrooooanann .o

1
2
1
1
4
1
1
2
1
1
2
1
SPACER - detent -« v v e e evenvonnsnnsnacasan R |
SPRING - detent refurn . v . v eveveeeeannn ar e s 1
WASHER -~ Tetul'll - e e v e newas P e e atauana e .1
SPRING - relief v ovsrvivrosescscncaennnnas 1
BALL - steel 1/4” .. it i veeennnnnnean deasiaes 3
COVER - detent 1
SCREW - detent v v v e v e i it vt s vnsonnccrananans 2
SPRING - detent  ......... sr s it a e 2
BCREW = COVEL & it it i it e v nreensacsoannsnnenan 2
PLUG-pipe ..o P |
RETAINER -~ Dball 8681 . v v uvsvnnsnansasesacnscss 1
SCREW - adjust, relief ... .. ccvrneenvanonensnns 1
GASKET - adjust cap « .. ..vvve .. ereemerea e oo 1
CAP - adjuSt SCTEW v v v e menvsononnenan e anee e 1
1

1

1

KIT - relief (includes items 6, 7, 22,23, 24 and 25) .. u.... .
KIT - relief (includes items 8, 9, 10, 15'and 16) ..o nuveeu...
KIT - detent (includes items 11, 12, 13, 14, 16, 17, 18, 19 and 20)

HYDRAULIC CONTROL VALVE (Single Spool)
(FOR REPLACEMENT OF C18712 HYDRAULIC VALVE)

NSS
1 A 60273
2 NSS
3 A 7982
4 NSS
5 211- 9
6 C 21507
7 C 21509
8 C 21508
9 C 21510
10 221- 841
11" ¢ *21508
C 21504

Printed in U.S.A,

June 1980
' B

VALVE - control, single spool{use C21496) v v e v v s vsnners A |
RING - retaining v o v ovieeeessnsana “ecasaanana 2
SPOOL - Order C21495 valve .. .eveenneecesnnana 1
SEAL - spool eeereseaasasesenann 2
BODY - valve (Order C21495) v vveuvsan Cir e e sen 1
BALL - steel 5/16" +........ sesrestinaeencacas 1
SPRING - relief wee vt veeaasrs il_";r;.,,,_.'. creersasreasas 1
SCREW - relief adjust ....... e e tessrrecnns 1-
GASKET - reliefadjust cap «aw's e e s s se Sesesune e |
CAP - adjust SCrew .. i i eieinncacceannnosnnenres 1
PLUG = 1/4" i ee ettt e innnansonnonenss eeee 1

-~ RETAINER -ballseat . .uvvi.oieicusocenesananrsnas 1
* KIT ~ relief (includes items 5,6, 7, 8, 9 and 12} « e aeseoe. 1
/
3 ‘rxi" . -i
‘w N




CASE 220,222,224 AND 444 COMPACT TRACTORS 55

HYDRAULIC DRIVE MOTOR

REF, PART NO," DESCRIPTION REQ'D
C 16697 MOTOR - hydraulic, 220, 222 & 224 « s s s ecun s *eraennoas I
Cc 14655 MOTOR - hydraulic, 444 « « ¢ e c s e 2 s s Tacsceoveanannras i
1 .C .16516 RING - retaining -+ svsesvcsesstnenunnnnnnana vesesl
2 NSS SPACER -~ (See kit below} ..... besesemcasananaa -
3 NSS§ SEAL - o0il (See kit below) «.evcvnnnananns, trseensanl
4 C 14827 ~ HOUSING ASSEMBEY v v v o asveen Cecareraaes R |
5 C 14837 " ENDCAP ++rrseeenennncnnens feen e PR 1
8 NSS SEAL - (Seekitbelow} -« +sevreos e e asacitarnanna 2
7 C 14828 SHAFT - couplmg ............................ 1 .
8 NSS DRIVE LINK - 220, 222 & 224 (use D59699 and D728563) « = v ¢ -4 -1
8 C 14829 DRIVE LINK - 444 .............................. 1
9 C 14830 PLATE = WEAL ¢ » ¢ ¢ 8 a0 6 2 s a6 st arrvomenscsentansesae 1
10 ¢ 18110 ROTOR ASSEMBLY - 220, 222 & 224 et s ittt i e 1
. 10 ¢C 14831 ROTOR ASSEMBLY - 444 ........ Ces s T eanasa esal
11 C 24731 PIATE «manifold + « ¢ ¢ « s s s s o s 2 s s s s nnsesessa s aae s 1
12 NsS MANIFOLD - (use D59700and C24731)  + « e e v e v e v nnasinnul
13 C 14834 - COMMUTATOR ANDRINGSET ¢ -+ -veveansnrnssacanaa 1
14 NS5 RING - sealing (See kit below) « - - - - .« s s et s e e 1
15 C 18092 ° SLEEVE - 220,222 & 224 ++ s s coveeansnennsaronnannns 1
15 C 14836 SLEEVE ~ 444 o« s« s aas I 1
16 28- 662 BOLT - 3/8" x 3-7/8" NF hex, 220, 222 & 224+ « = .= v a0 s v a s 1
16 C 14838 BOLT - 3/8"x4-3/8" NF hex, 444 + + = e v nsevanonncannn 7
17 NSS WASHER - back up, 010" @ e e e e e e e s a e 1
C 19037 KIT - "O"ring and Seal v s e s e ot o st tnanntascssannnnna 1
NSS RING - sealing -+ ++« - L i
NSS SEAL - dirt {not used - throw-away item) ++-«++ - auevena 1
NSS *BEAL ¢4 c v s ceansstonsassstsannnsesrnssssceene 2
NSS BEAL - ccvrnerteststunennanennan crrerrraseaans 1
NSS RING-refaining =+« s s e vevetocnnenncennnness sev =]
NSS SPACER -~ S8] 4 4 % 8 « 02 c asnesnnnmveccsssacnssnses 1
NSS WASHER - backup, 010" « e e n v iv i i Caees 1
b = ‘
o
[ -
I' 5
- N
.
.I I
: ~
|- e
A !
o 1 . (W . .
- ~ 5= - e
T ' L 4 P b -
' Printed in U.S.A. . . N June 1980 -
¢ \ * "_ /""_ ' ’ .
e ; ' P




56

w0

B
#

7

=

CASE 220,222,224 AND 444 COMPACT TRACTORS

C16852 STARTER-GENERATOR

REF. PART NO.

(Order AT0202 Starter)

DESCRIPTION REQ'
1 R 15106 BOLT -through «+ v csestasnnceccnascasonnananss 2
2 A 43494 FRAME ASSEMBLY - commutator end =« = ¢+ eocxrssvnn-
3 192~ 20 LOCKWASHER - 5/16" "Ye s s saamaeaseaasa R R

4 A 40702 KIT - stud (Includes items 16, 18 and 19)+ <+« - - R

5 A 72038 HOGLDER KIT -~ ground brush- »+ s« s s e s o st a v 0 n sanen

6 A 72040 HOLDER KIT - insulated brush = === ***» s 22 sataacenson-

7 A 72038 BRUSH ASSEMBLY ++*+s=ranassnnnenns e s e s et annus

8 R 15090 ARM - brush pressure s =« -+ -+ R E R N T

] R 16161 SPRING ~brusharm =+*«*=ssssacensnnas IR P
10 A 72042 COIL ASSEMBLY - field R.H, =<c-re++- R
11 A 72048 STUD - armature terminal - = -+ == == s s e v s v avnnnsas
12 R 16147 BUSHING - insulated, armature stud -+« -+« IR R R
13 A 41927 "WASHER - armatu‘r'e"‘s’fﬁa ------------ R EE R
14 129- - 18 NUT - terminal stud 12-24 hex =<+ css s+ 220 aeys pe e
15 182- 17 LOCKWASHER - terminal stud #12 » -« R I 4
16 R 16148 WASHER - insulated, field stud (Order A40702) + -+ +see s
17 A 72043 COIL ASSEMBLY - field L.H, »* -« -srsvecnrrannsans
18 NSS STUD - field terminal (Order A40702) + - >+ s crsnrsese
19 R 15077 BUSHING - insulated, field stud (Order A40702) «+»>+sv st o
20 A 25447 INSULATOR - field coil =« =c v v - v s oenn I -
21 A 40136 SHOE -pole» === =+- v S et e s maana e ar e
22 A 40736 SHOE -pole s *rsrveseccsnnes + e v e s e s s s arecneur
23 A 43495 ABMATURE » * » = ¢ s s s sa v e menceonsan s e r s s s er v an
24 126- - 111 KEY - Woodruff, armature »«+«-«++ - - R R
25 A 42127 SCREW - pale ------------------- e N s L BT IE R s )
26 NSS BODY - starter, generator (Order C16852) *« -+ ===+ 2o esn
27 A 41959 SCREW - 10-32 x 1/2" round head « « =+ « + « N R
29 A 44433 RETAINER ASSEMBLY - bearing (Includes Reéfs. 37 and 38) « + ~
30 R 16170 GASKET - bearing retainer s+ v s+ ees s st arrrssnnsna
31 A 43356 BEARING - ball, driveend « ==+ = +* s s ot venracsenns .-
32 A 72046 FRAME ASSEMBLY - drive gnd == =v++++ Sereseeeeae
33 A 72047 SPACER -~ pulley- * === scsscccrenserancccciinnss
34 C 14344 PULLEY - starter, generator drive = »» -+t scsrsesecnes
35 192- 116 LOCKWASHER - 11/16" plated -+ =+ =+ secsececssaaans
3 A 25546 NUT - armature shaft, driveend ==+ «==="senecenccns. .
37T Nss - RETAINER - grease (Order A72050) s = =s ¢ o ss s esuns
38 NSS SEAL - felt (order A72000) =+ = = v s s s o v me vt v s uu oy RN

Printed in U.S.A.

Decermber 1974

57




CASE 220,222,224 AND 444 COMPACT TRACTORS . 59

A70202 STARTER-GENERATOR

REF, PART NO, DESCRIPTION REQ'D
¢ 1 R. 15106 . BOLT - through (Includes washer) s« «=caeeseccvnoonnnan 2
2 A 72104 FRAME ASSEMBLY - commutator end e« = «csevsecrseanaan 1
3 R 15087 RING - bearing retainer « -+« e« 202 R T « 1
4 A 25461 BEARING - commutator end ball e s s s s s s coavenrsoas ves ]
5 A 72039 HOLDER KIT - ground brush s+ s+ s ¢ase.n. trreas evsanes 1
6 A 72040 HOLDER KIT - insulated brush » » « = = « s s o . - I ) 1
7 A 72038 BRUSH ASSEMBLY + * * # 6 = s e s s e s sansaacaascoansssnsass 2
8 )34 15090 ARM - Drush preSSure o« « st o e e eevcnnnsrssensnsnnes 2
9 R 16161 SPRING - brugsharm < -+t s v nutccrecesnsscaanocnns 2
/ 10 A 72042 COIL ASSEMBLY - field R.H, ¢« e« e s s st s s vnnnenannasns i
11 A 72048 STUD - armature terminal =+ v s e s anesuannaa., srsee ]
12 R 16147 BUSHING - ingulated, armature stud + ««=+ =2+ -csesvnsa. 1
12 A 41927 WASHER - armature stud -+ -ccesrraaauitictniconann 2
14 129- i8 NUT - terminal stud 12-24d hex -<scssssesssetceninnc. .. 4
15 192- 17 LOCKWASHER - terminal stud #12 -+ rreeecncnaanvan. s 4
16 R 16148 WASHER - insulated, field stud ~=-+*+sce s e ecann recenn 1
17 A 72043 COIL ASSEMBLY ~ field L.H, »+esvsreecan-nn. AR 1
18 NsS STUD - field terminal (See Ref, 40) - e s v s et cnasn. 1
19 R 15077 BUSHING - insulated, field stud (Order A40702)»»» e« v s 1
20 A 25447 INSULATOR - field coil+ = = = = s« v e ens s s canacnncencsns 2
21 A 40736 SHOE - pole, plain =+« cssesenancennsoseonsoannnsanana 1
22 A 40736 SHOE - pole, noticed =+ --vvserescantirsnnaanen., 1
23 A 72041 ARMATIURE =« c % «+ o+ e v asvmsrsscannssansasanananees 1
24 126- 111 KEY - Woodruff, armature - «----csms vt 1
25 T4u 810 BCREW = pole »~=*c s cauttrccncrvsrsoreronsactcnanans 2
26  NSS BODY - starter, generator (Order A70202) +» -« csc e, 1
27  173- 237 SCREW - 10-32 x1/2" rd. hd,s» »=sss e vassan teesaaaaan 3
28 192- 18 LOCKWASHER - 3/16" plated »-resvossecacnntnuccannn 3
29 A 44433 RETAINER ASSEMBLY - bearing (Includes Ref. 37 and 38) »-+- 1
30 R 16170 GASKET - bearing retaineir e e e cascianiaaiiaaaaa., =1
31 A 43356 BEARING - ball, drive end + «» =« I I I IR |
32 A 72046 FRAME ASSEMBILY -driveend = v+ =2 ccamccectceaansns 1
33 A 72047 SPACER -pulley »-»--ecesetcsccennnccnannnnnans 1
34 C 14344 PULLEY - starter, generator drives e e eerssescanen.. +- 1
35 192- 26 LOCKWASHER - 11/16" plated » «» « s e eoas. AR 1
36 A 25546 NUT - armature shaft, driveend «eev v, G|
37 NSS RETAINER - grease {(Order AT2050) « s e cees e eicannnas 1
38 NSS SEAL - felt (Order AT2050) ¢ ¢« e s s n e mncnnaiilnanans 1
. 39 NSS SPACER - armature shaff, inner=--««=-c-s-rsascercans 1
1

40 A 40702 KIT - stud (Includes items 16, 18 and 19) =+ e v v v v vecnnaann

Printed in U.S.A, 4 June 1980




- CASE 220,222,224 AND 444 COMPACT TRACTORS 81
60 .
% ' ELECTRICAL SYSTEM oo
REF, PART NO. DESCRIPTION REQ'D
1 C 19120 HARNESS - Wire s oo o cov o R L E T
2 C 17187 WIRE - ignition switch t0 solenoid (yellow 8') r e+ s e amesev e 1
3 C 14565 CABLE - battery to solenoid (red 10-1/2") «»++sesnusnenns | ;
4 C 14568 CABLE - battery to ground (black 12') *+ s« se s resusnasvans
5 C 21993 SWITCH—neutralsa.fety---------~-------%----------1
6 C 14553 SOLENOID - startes v o s = v+ R A R R R ]
7 € 24791 REGULATOR - voltage, 12 volt === +secrrsvenvueennns
8 NSS STARTER - generator 12 v, (Repairs page 57) Delco No, 1101875 1
8 A 70202 -STARTER - generator 12 V, (Repairs page 59) Delco No, 1101970 1
9, C 14537 CONNECTOR—headlamp---------------------------1
10 C 17186 LAMP ASSEMBLY - warning, generator indicator==+s=»s+s«=+ 1
B 50213 BULB - generator indicator (red) i L NI I |
11 ¢ 22571 HEADLAMP ASSEMBLY - 12 volt (Repairs page 63) * =+ =ssses 3
12 C 18197 BATTERY - 12 volts«asnoasos B e tsanerateeianeanna]
13 KO 231281 COIL - ignition 12 volt+ = <+ v v v s s e oanraerrernnanannan ]
14 KO 232535 COVER - breaker contacts » »+ - - -« « CICICIC IR ccereaae ]
15 ¢ 17275 WIRE - regulator ground to solenoid (white 7") *+=vvevovanss
16 C 24301 SPARKPLUG-(incIudeSgasket)---------------------1
17 A 27251 GASKET_sparkplug ------ L L I
18V 34433 CABLE - high tension » « - - - » Cereen it
19 KO 230722 ° CONDENSER - =+ ¢ ¢avaueaa S s et e N R a e Terraaaaa
20 € 18115  SWITCH - PTO safety * ++ -« - - - R R
21 C 19055 WIRE - solenoid to PTO safety switch (black 17"} ===« -c -2 ]
22 223- 20  FUSE - 20 amp. (used in C19120 harness) = » ==+ gecvoosnns |
23 NSS SWITCH ~ ignition (includes key) (use C23839) + - -+ - R O |
i 24 C 17763 KEY - ignition (for C17796 swifch) «» =2 e veesans neee
1

TAIL LAMP

1  NSS LAMP ASSEMBLY - flood and tail (use D70115) ==vev-crees |
2 B 50255 MOLDING - lamp retaining =+ "=t e r o e e tnunn rrereee ]
3 10934 SCREW - molding *+ - --~+ P e et e s e R R |
4 A 40855 LAMP - sealed unit * » « = =+ s = « = = f e e s e Pesesaess
5 B 50223 BULB -red 15 C.P. 12 vyolt ** s s st mccecnnenn. rrrere ]
;) B 50273 WIRE - switch =« +v == - R I I R
T 173- 73 SCREW - wire =« * * « s s o s v nuuneae tre s s e ec i D
B 193- 4 WASHER - 1/4" lock = ¢ # o« s 2 an o nuan srerrresasaena 3
9 NSS SWITCH - (order A43182 Kit): + - » == - - L R IR |
10 NSss KNOB - switch ¢+ + * s e s ac cnmosnas I I |
i1 A 29888 NUT - SWitell » = # ¢ « s e s a s s 1 annseos reseca e |
12 10927 SPRING - terminal =« +» =« « = J c s e e e s e e cene g
13 NS8 , BODY »+# 4¢3 «caeen R IR IR T T A R |
14 B 50293 TERMINAL - Wire == s cevcrrorctienenscnnncennss ]
15 129- 105 NUT - 1/2"NChex =~----- R I, |
16 192- 23 WASHER - 1/2"lock ==+ c v v o s e s aneunnnny I |
17 10923 WASHER - bearing -+~ R R
18 113- 209 BOLT - 3/8 x 1-1/2" NC hex, zinc plated =« « s ¢« rereel
19 192- 21, LOCKWASHER - 3/8" zinc plated -+« -+« - R I |
20 129- 103 NUT - 3/8" NC hex, zine plated = -<sssssosos resereree ]
21 A 34046 BRACKET-mounti.ng,taillamp----------------------1
A 43182 KIT - switch (includes items 9, Knob), . . v v v v e v v v vnnweneasl

»

Printed in U,S8,A, ' June 1980




CASE’' 220,222,224 AND 444 COMPACT TRACTORS 83

ELECTRICAL SYSTEM HARDWARE -

. REF, PART NO. DESCRIPTION REQ'D

1 C 14060 NUT - back up 3/4™ oo ot it s incannnnonsennass Cesses 1
2 cC 17921 NUT - escutcheon 3/4" «......... e erena Pesananns 1
3 C 10836 NUT - speed rpe U s e aet ci st acacnnnrneasn “aaans 4
4 187- 485 SCREW - #10 x 5/8" Self-Tapping Hex, Zinc Plated v+ e =+ -+ . . & 4
5 131- 629 NUT - speed type U vttt e ci it tvnnnenacnnscaneenss 4
6 187- 1047 SCREW - #8 x 1/2" Self-Tapping round head, Phillips «« o« » o+ « 4
C 22571 HEADLAMP ASSEMBLY -~vvrvaensnnan s e ea e 2
7 NSS RECEPTACLE - headlamp (Order C2257T1) v e o s s e wu v n v s 1
8 C 41264 BUIR - headlamp « s v = s v c et eonvsvrsnananncesns 1
9 C - 14304 GASEET - headlamp «=++sr-ssotanusas srrevena.a 2
10- © 29573 LENS - headlamp = - - - ke e e s ecaaneanne e 1
11 ~113- 103  BOLT - 5/16 x 1" NC hex, zinc plated ---«son=ss. S 2
12 192- 20 LOCKWASHER - 5/16" zinc plated s+ vessvveeusa R 5
13 185~ 520 WASHER - 5/16" plain, zinc plated * e s+ s = co s e s an Seaana 2
14 129- 102 NUT - 5/16” NC hex, zinc plated «ccc«--. e see e Cemaee 9
15  111- 202 BOLT - 5/16 x 3/4" NC, round head, Square neck = « ==+ ««««« 1
16 111- 108 BOLT - 1/4 x 3/4" NC, round head, square neck » = = » » I |
17 129- 101 NUT -1/4"NChex s rscvrcroescnccnnnocnneas veeas 1
18 113- 102 BOLT - 5/16 x 3/4" NC hex, zinc plated s+ s eceaseecennnan. 1
18 193- 70 LOCKWASHER - #10 external tooth = s+ s s eseo-oesunnes 4
20 129- 122 NUT - 5/16" NFHEX «vvvcevononrsonna aiesrematrnsesas 2
21 C 14599 BRACKET - starter generator adjust s+ s eeneeeenaesas 1
22 120- 27 NUT - #1ONF HEX *» ¢ v ¢ ¢ o ¢ v o s o s o eeetnunnonoencneess 4
23 192- 18 LOCKWASHER - #10 =+ v sacunnnetecnnnannan veeeee 4
24 169- 131 SCREW - #8 x 5/16" NC fillister head » = = » v c v s e v s s v auaas 3
25 22- 58 BOLT - 5/16 X 1/2" NC hex, Selftap +«ssreevscoscenoes 2
26  187- 1844 SCREW'- #10 UNFX 1-1/2" selftaps s e o s asvvewnnscnnnnn- 1
27 C 18788 SUPPORT - starter generator » «*«» <+« e e treene 1
728 13- 612  BOLT - 3/8x3/4"NChex --v-*=sressessases veesse 2
20 192- 21 LOCKWASHER - 3/8"+ == -==rcicreacsnannnn. R .2
30 c 18999 SUPPORT - starter generator adjust *= <=+« M 1
. 31 111- 131 BOLT - 1/4 x 1-1/8" NC round head, square neck * « « == ==+« » 2
. 32 193- 51 LOCKWASHER - 1/4" external tooth == =+ = «*sscsenannan 2
33 129_ 101 NUT - 1/4n NC hex **** %% = cceevacsonnsannssennssass 2
34 17546 ' GROMMET - Wire " *****=testruccccannnoansorsns 1
- ) 35 1682- 523 SCREW - #10 x 7/8" binder head ****-="»*%++ AR AR 2
- . : © 3 ¢ 19254 WASHER - nylon 13/64™ + === -+ trererenn IR G 2
S 37 129 A7 NUT - #10-32 square ** ==+ == =rssvtcnsnon rerrrr 2
38 195- 513 WASHER - #10 A A R I I R S 2
5 - ' 39 C 19246  HOLDER - strip switch *** - v <= *ctsoesocann.. stto2

BREAKER CONTACTS
/@ (D) 1 K0A 231533 LEAD -~ breaker contact (Includes grommet) = « - *~=+=+=evo 1.

\ 2 KO 220297 GROMMET - contact lead » = »*** cescrranacs RERRRE 1
@ 3 173- 210 SCREW - #10 x 3/8" round head, zinc plated=-===*+**~¢--.- 4
/@ /QD 4 192~ 18 LOCKWASHER - 3/16" zinc plated *** -~ cssresvoaces 4
= /® ) KO 232535 COVER - breaker contact * &*=*+2ccceerasranns I
@ ) 6 KO 220174 - GASKET = COVEr *** % " =% =920 4508880080200 sesu0 " e e s 1
: J @ & 7 187- 408 SCREW - #B x 3/8" Self-Tapping * =+ * ==+ +evvsnesvos 1
¢ s : 8 173- 224  SCREW - #8x1/4" NC round head *-~-"-+*-- MRS |
' 3 : - 9 193- 5 LOCKWASHER - #8 internal tooth ****-*c-----ruevas’nn 1
®\ : 10 C 24135 POINT SET - breaker contact assembly=**=-***cvss-ssns 1
®\ O “ - 11 Nss BRACKET - breaker contact (order item 10)= »« ==+« rerere 1
’ @ € : 12V 34831 ° ROD - breaker contact push *~-++====se=ssnsn. EEEER 1
13 KO 275182 CLIP - Wire == > "¢ ¢ s s 20 accscsnsnrannnssas ce s 1

\G) \@D Printed in U.S.A, ) _ June 1980




64 - ) . CASE 220,222,224 AND 444 COMPACT TRACTORS . 65
III’I’ : : . DECALS
’ Acaution ’ .
EHIFT TAANSMEIN 10 NETRAL REF, PART NO. DESCRIPTION - .. REQ'D
AT O / 1 321- 1571  DECAL - "CASE" +.nuvrneennonnn. A, h
’w:\,"%"? ’ on 2 321~ 2111 DECAL - attachment drive .. .. .ivveeveeeuneceanenns 1
:i:(:ﬂ:s;:::lil::':::"‘m‘i:! @ 3 321- 18 DECAL - gaso]_i_ne R N T R ‘s e e m s mass 1
DISTAMCE AWAY FROM MACHINE - 4 C 14539 - DECAL - hydraulic TESEIVOIr + o v o 4 o 2 o 0 6 6 600 6 0ansaaan 1
T OIOFTISSsd m‘ﬁ IE . 5 321- 1788 DECAL - shift range « » « s« » A e s e Eaaeseae s anen e 1
I 6 321— 1785 DECAL-ﬂO&t“" ------ -.Onclil.'..I.'.'nclllil 1
7 321- 2110 DECAL -brake s s s s aees == fe e et s s r ettt e 1
ATTACHMENT 8 321- 1786 DECAL - 1gn1t10n SWitch s v v v s s s n st s i cn e i s s s nssan 1
ORive g 321- 2487 DECAL - instrument panels -+ s+« csssevvoavsesssness |
10 C 15690 DECAL -hood 220 H.H, ¢+ e+ s r svavsonsecnassannnssssa 1
l 11 C 15691 DECAL - hood 220 L H., hydraulicdrive « s+ s s evavsnaaa 1
12 C 15692 DECAL hoodzzzR.H LA A I I B IR Y B Y IR B R IR B ] 1
13 C 15693 DECAL - hood 222 I H., hydraulic drwe --------------- 1
OFF 14 321- 2488 DECAL -hood 224 R.H, «»» 200007 e s e s e e 1
15 321- 2489 DECAL - hood 224 L.H,, hydraulic drive ++e+eeeeedacansn 1
. 16 C 15698 DECAL ~hood 444 R H, +v v+ cnsranernan AR R 1
: + ) 17 C 15697 DECAL - hood 444 L.H., hydraulic drive «««ssccesecacss 1
NS i - . , 18 321- 2487 ° DECAL - CAULION + s v s ennnns. e reeneeniaeears 1
- ]
(G Q2
. . .ull I (ﬁ—zﬁ
“Namm @
- i
- {P
U ot
| -
|
|
- . -
By
~ Cy
\ .
\\\’ .
o : _ ‘ L ° -7 Drinted'in U.S.A, June 1980
. B e
- N . ' . ) V'x.

&




CASE 220,222,224 AND 444 COMPACT TRACTORS 87

.

. DB WHEEL WEIGHTS - MODEL 220, 222 AND 224

3

REF. PART NO. ' DESCRIPTION, REQ'D
1 NSS ) WEIGHT - wheel 12" (Order as Machinery tem)» s« s o - v v nea. 4
2 111~ 532 BOLT - 1/2 x3-3/4""round head,square neck, NC,

. zincplated " e e s e *rrecdsecsresrteneesrraasa 8B
3 192- 23 LOCKWASHER « 1/2" zinc plated s ««eessssueenennsonnas 8
4 129- 105 NUT - 1/2" NC hex A LR RN

‘L

[y

DI0O WHEEL WEIGHTS - MODEL 444

1 NSS ~ WEIGHT - wheel 15" & 16" (Order as Machinery Kkem) -

|
2 111~ 530 BOLT - 1/2 x 2-1/2" round head, square neck, NC,
zmcplated --------- c--.--.----..--.--:------'4
3 111~ 531 BOLT - 1/2 x 2-3/4" round head, square neck, NC, .
zincplated «+ss s s ranr e s e e nsansancesa &
4 92- 8  LOCKWASHER - 1/2" zincplated =« --+-sesnosonsonnnecs 8.
° R - O

129" 105 NUT"]./Z”NChex L N I e

\“‘\.-.-;-"'.

1
x

~ k._,g-_ttﬂ
»

* January, 1973

N




- " N : ' ' ' '~ CASE. 220,222,224 AND 444 COMPACT TRACTORS 69
’ - . i . " ’ N ¥, . <_ﬁ i .-

h“- B

. . ‘ ' MODEL J30 HYDRAULIC LIFT

26
27
28
29
30
31
32
33

35
36
@

34

NBS-
218-
c

C
NSS
c

C
C
C
‘A‘
A

. 5056
11224
17734

16133

19104

17732
14970
7623

30971

Printed in U.S.A.

R REF. PART NO -DESCBIPTION - REQ'D
1 C 18808, CROSS SHAFT ASSEMBLY « v v vevenvecvrsonononnnannc 1"
2 - 219- 404 FITTING - lube Peeeseserasaa.. creee e ceane] .
3 C- 18251 PIN - cylinder to lever '+ +eaeve.. cheseceraer s ]
4 132- 310 PIN - cotter 1/8" x 1" c e v e vvvsrssstnnnnsnsmannnnnnny
5 132- =361 PIN - cotter 3/16" X 2-1/2" « s« eansonsonn T
6 C 13249 BRACKET - mountmg,top............a...........n..2
7 c 17250 BRACKET - mounting, bottom - « - s,rr v e s et ai it acanan D
8 13- 614 BOLT - 3/8" X T/B"NChex =rvsvocecenssscnnannannsd
9 131- 178 NUT ~ 3/8"NChex ----.- e eraerrasanma e ceeno g
10 .C 16163 LEVER ~ lift control « « -« --ilcemetnnennennsannncas]
11 - A 37247 KNOB - control lever =« «cesectoncnsnrecaantnecness I
12 C 12093 BUSHING -~ Ifft lever -« e ce et taeerseeencnnennonai
13 132- 320 PIN - cotter 3/32" x 3/4" -.-... R LR |
14 195~ 533 WASHER - 1/2" +evu... e meeeans R AR |
15 C 21518 WASHER - Gilite « « o ¢ a ¢ 2 2 a o seseriarenveresanrrers ]
16 C 17612 SPRING - CONtrol 16Ver « - s« oo s ovasaneaueens vee e ]
17 195- 521 WASHER - 5/16" s 4 tacnnenrsnes@iacscncnnenans ceesl
18 C 18742 ROD - control R R R A R R I T cesmeee]
19 129- 122 NUT - 5/16 NFhex - » ==+« - e sstseareananaaacacne]
20 C 18625 BALLJOINT e s o vvcecnoosossossnnnsnnsnnanansssss]
21, 113- 207 BOLT - 3/8" X 1" NChex «««»-= _.z
22 131- 178 LOCKNUT - 3/8"NChexX »«+2cececernnnnscnansnannann 2
23 195- 104 WASHER - 3/8" X 1-1/8"OD =+ xs=nss. T,
24 C 18810 BRACKET - cylinder +r-=vcevaun-e cereresareannenn 1

.25 .C 17536 PIN - cylinder fo0t « o s e e o v e au fre i s e e e ]

VALVE - hydraulic, 2 spool{Order £21496 valve}(repalrs page 53B)1

FITTING - valve (includes 218-5004 "Q rmg) cereeen

HOSE - ShOTt o v« « « = _...- ...... e m e Fe e

HOSE - long. » s+ + - v = - - .

CYLINDER - llit(use019475}- s m e is s SRR
BODY - eylinder

------

* ROD AND PISTON ASSEMBLY - « <« v vvven .

FOOT—cyhnder..--.....-...-..-.-..--.
SEAL--“ ----- L LR LI R )
”O"RING...................
"O"R]:NG ] .

------------ L T A

.

.

»

.

L ]

.

L[] .
I = L

June 1980 .

[




- Ed
-

. ’ case 220,222,224 AND 444 COMPACT TRAC+ORS Ved ,
H26 THREE POINT HITCH 444 = '
S FRAME, LIFT RODS ~AND ARMS

REF, PART NO, DESCRIPTION - REQ'D
1 C 19740 HITCH PLATE ASSEMBLY --+rctccesnnsesscancceere 1
2  218- 405 FITTING - lubg o+ s e e evvetvosatenanoorsaccennns 2
3 C.- 14722 NUT - Liftrod eecesosrecssecroasansnasensncanennns |
4 c 14724 ROD ASSEMBLY - R.H, lift - +"= e s e 00 an--. seercrcreres 1
5 138- 309 PIN-roll1/4 x 4" severasascnesunnncosnsnssssnns 1 4
6 132- 91 PIN-cotter 3/16 x 1" =+ s-rvecetenerrosetcancnnses B
. 7 195- 541 WASHER - plain 5/8" « + v+ s rnereanensossacnvecnanss 4
8 C 14715 ABM «~ 1ift =~ v = e s st o v aus s " s s st s e ratarnnnsre 2 .
. 9 C 14991 CHAIN - stay 18 links «+ s+ errr o e R R | -
10 113- 118 BOLT - 5/16 x 5/8" NC hex, zinc plated |+ - -« seeccceeeees 2.
11 131- 178 NUT - lock 5/16" NChex »re=-rresescrecsacrcnnnnee 2
12 B 52118 PIN - klik =-~=--+ B I T s 2
13 A 30338 PIN - Klik =+~ « t e s s s me 44 st s amanrerrenera 3
14 C 14725 ROD—IiftL.H.“":"; ...... ...-.........!....-- 1
_15. C 14717 PIN - clevis * ==+ ==+« P -, R L R 1
G. 14712 LINK ASSEMBLY =" ***« s va-scasasarsnnsssnannsane 1
186 C 14703 CENTER TUBE ASSEMBLY ---cc=-2>s=« R |
17 C 14709 BALL END ASSEMBLY R.H, THREAD ++--rsrecaceess 1 .
18 - C 14710 BALL END ASSEMBLY L.H. THREAD +---+sctecceces 1 .
19 1_38- 1) PIN-I‘Olll/B,X7/8”"""""""""""""' 2 ®
20 C 16128 PIN - clevis 5/8 x 3" ~=~- - - Tttt e R =+ 1
P ’
. i \
: -, - aat . ' \!::\‘H ) Fo
- : 4 .
- - CYLINDER AND DRAWBAR MOUNTING - -
1 c 19740 HITCH PLATE ASSEMBLY -+ ¢+ =+ Tesersgme e 1
. 2 C 14975 PIN - lower cylinder mounting = = = =~ « - L I I I IO |
3 G 14978 PIN - upper cylinder mounting = =« « « AR T I T
’ 4 132- 310 PIN - cotter 1/8 x 1"« v e une tesea e R -3
5 113- 417 BOLT - 1/2 x 1-1/4" NC, hex, zinc plated s e ¢ o as-.. seve 2
] ‘\ a
©
. ) ) " Printed 1n U.3.A. - November, 1973 .




S o . - ’ . | .  .“ - CASE 220,222,224 AND 444 COMPACT TRACTORS 73
- > e - MODEL H26 THREE POINT HITCH AND MODEL
. ‘ F27 HITCH ADAPTER ‘
~ : : : '4 . HYDRAULIC CONNECTIONS AND COMPON NTS
. ‘ L REF. PART NO. DESCRIPTION
1 221- 1139 NIPPLE -1/4x3" «cccineecnn Ar s e m e .
2 221- 1375 ELBOW - O0%- » s v e s s s s aosenatnstnnnnencanss
’ .3 C 17188 HOSE - hydraulic short = s s e ssseeecaianaa..
4 C 171 89 HOSE hydraullc long ---------------------------
5 218- 5291 FITTING - tee (Includes 218-5004 "Q" ring) == *++==seve~- 2
6 - NS5S CYLINDER ASSEMBLY = (use C19480 and C19481) « =+ sc v« = - 1
. i C 15768 BODY—C}Tlinder--_---.-.o...-o --------------- 1
- 8 C 19469 .. ROD AND PISTON ASSEMBLY *+**vrsrresscnancnnnn 1
- g C 14692 FOOT - cylinder - - - - - A e s st s e s aanan 1
o 10 C 14970 SEAL - Wiper =sc=" sss s e v e s s a s s s e asanan 1
11 A 7623 TNONRING s esececns R R T s 1
12 A 30971 TOTRING +c-rcrrrsrenrases e N T T 2
L)
o -
. -+ -MODEL F27 HITCH ADAPTER'
T 1 C 14872  BRACKET - hitch adapter ««« ===+« oo+ ERRER R 1
- 2 C 14568 PIN -drawbar - =------ccserrmtscccastccccnnanns "1
3 113- 425 BOLT - 1/2 x 3" NC hex, zinc plated =-+-=2rcsceucuaan. 4
i

Printed in U,S.4, - .« = June1980




i

CASE 220,222,224 AND 444 COMPACT TRACTORS

MODEL

o

REF. PART NO,
c 14867
C 14457
195- 541
c 10898.
14459
Cc 14480
113- 417
192~ 23

O 00 =1 O N R LY BO b
@]

113- 417
10 - 129- 105
11 195-° 545

‘12 132- 306

13 113- 421
i4° C 14568
15 C 14866

Printed in U,5.A.

H22 AND H24 SLEEVE HITCH

DESCRIPTION
HITCH FRAME ASSEMBLY (444) + - venuu..
ARM - Jift + 4« v = T T T, -
WASHER - plain 21/32" «evsvvteeennnnan
PIN - safety «-..... st et e e e e
BRACKET - hitch mounting R.H, =++vuvunn-
BRACKET - hitch mounting, L.H. -+ ... . “«on
BOLT - 1/2 x 1-1/4" NC hex, zinc plated .
LOCKWASHER - 1/2" zinc plated +« « + « = - .
PLATE - lift lever (use C25382) .+ v v o s v wta v

BOLT.- 1/2 x 1-1/4" NC hex, zinc plated - » -
NUT - 1/2" NC hex, zinc plated - - - « - s
WASHER - plain 3/4" zinc plated s -« «« o« a
PIN - cotter 3/16 X 1-3/4"« + v e v v v nvnn. ..

>

- BOLT - 1/2 x 2" NC hex, zinc plated = = = - = « « «

- PIN*- drawbar « = =+ « - R .
HITCH FRAME ASSEMBLY (220, 222 & 224) . . .

j=v)
3
v

June 1980

Lol el oV B o IS SN T e I e




CASE 220,222,224 AND 444 COMPACT TRACTORS 77

MODEL H18 FRONT END WEIGHT BRACKETS

REF, PART NO. ' DESCRIPTION ) REQ'D
1 C 16581 BRACKET - mounting » <+ sss s s« et ntr s et e el
2 C 171861 BRACE ~ TEAT = » = v v st s s s s a0 annsavescnscncenncennas 1
3 C 17162 BRACKET - weight mounting s+ ssvvenaneeuaon.. ress]
4 113-  41% BOLT - 1/2 x1-1/4" NC hex, zinc plated =+ ++sstcvvuvnsn 6
5 113- 443 BOLT - 1/2 X 6-1/2Y NChex -c+vcvveescnreruucnrannen 2
6 25- 108 NUT - 1/2" NC hex, zinc plated » = = = == s e s s e evoonnnnann- 8
7 192- 23 LOCKWASHER - 1/2" +-=svesensen. e e v e raer e g
8 195- 533 WASHER ~ 1/2" zinc plated -+ e veveceannnn N I 8

1 C
2 C
3 C
4 C
5 111-
6 113-
7 129-
8 192-
9 195-

17869
17863
17860
17636
317
207
103
21
525

Printed in U.5.A,

MODEL H13 WEIGHT BOX

FRAME -~ weight box s =+ s« s e o s s o R R L 1
BOX -welght *+* s e cunit s ii sttt ittt s cannnnnnns 1
SUPPORT - welght box » s e« - crrset et esssernnnanenn 1
PLATE - hifch » *» s 2 ¢ e e s e e s 0 s s s u s ns s s s sstsasacens 1
BOLT - 3/8 x 1" round hedd, square neck » »+ «+ s oo xsa-usn. 3
BOLT -3/8x1"NChex «=====2sas. s e et aan R q
NUT - 3/8 " NC heX « =+ » s s v rroscassnsasanscacannas 7
LOCKWASHER = 3/8" - v v vvneraanonsnnnncacenssnnear 7
WASHER - 3/8" s s cscnessiresnnnannnann R s 1

¥

%

January, 1973




W0 =1 O sk GO LD =

*

CASE 220,222,224 AND 444 COMPACT TRACTORS

REF. PART NO,

C
218-
218-
218-
NSS
113-
192-
NSS
'NSS
C

e
113-
129-
218-
113-
195-

- 182-

CLOCKNUT =« 5/16" NC DEX + 0 s o cc ot amnocnosnsnens
FITTING - 90° swivel elbow 37° x 37° flare 3/4" NPT x 5/8" tube
BOLT - 5/16" x 1" NC hex (fender mounting) « « + + s v v v s - -
WASHER - 5/16" (fender mounting)e « ¢ « « « o ¢ 0 o v « a . e
LOCKWASHER - 5/18" (fender mounting). ......... et

J-17 HYDRAULIC PTO KIT

DESCRIPTION
VALYE:E-PTOcontrol-.........................
FITTING - straight 3/4" NPT X 5/8" fube v« v s o v aueuon .
FITTING - elbow - 90° 3/4"” NPT X 5/8" tube « v o v« = v v v » .
FITTING - elbow - 90° 1/2" NPT x 1/2" female NPSM swivel
BRACKET - valve mounting (use C23337) v o s s o o v e uvenss
BOLT -~ 3/8" heX NC X 3/4" «veneuanunns
LOCKWASHER = 3/8" =« tvevenenrenannernnnns
TUBE ~ pump to PTO valve (use C23888) + = e v e v s s vunnann
TUBE ~ PTO valve to travel control valve {use C23962) ...
CLAMP - double tubing ««+e oo ceevnunnns
BAR“C].HI[IP"" ........ S r et b i s et
BOLT -~ 5/16" hex NC X 3/4™+ t et e vnneennncnassnas

. . a

REQ'D

June 1980

[ZC R IR e e ol el R Y S A e e e ]




’

- =

CASE 220,222,224 AND 444 COMPACT TRACTORS 81°

v

MODEL J-19 FLOW CONTROL VALVE KIT

REF. PART NO. . DESCRIPTION . REQ'D - -
1 C 18722 VALVE - flow control . o vttt inenencncnnanoainnna 1
2 c 18720 LEVER - VAlVe . s te s et tintnsneennennanasncennnnes 1l
3 A 61683 ENOB - 1eVer . ot i ettt nietonnnennennnananssnasnel
4 113-° 12 BOLT - 1/4" X 2-1/2"NCHEX +evvevenennnaneennnanns 2
5 131- 1115 ° NUT~-10CK1/4”N;Chex --lt-----o---u-----o-.---o-_z
6 218- 485 FITTING-elbow90°1/2”NPT-----,---------_e--------1.
7 218- - 445 FITTING - straight 1/2" NPT ¢ ¢+ s e tesvss®ranansannbane 2
B8 C 19402 TUBE -~ valveto PTOValve - +vetentienineancecvansons 1
9 1o} 19404 TUBE - bypass to return line’ « e+ e s et e nnneeseranaaes |
10 C 19403 TUBE - valvetotractorvalve s .o veventnnrnrnvnneons 1~ ’
11 C . 18405 . TUBE - heat exchanger « s+« « == v u I | -
12 L 79701 HOSE—‘return----------------------------------1 *
13 214- 3] CL‘AMP_hose. ----- LI L R T R -
14 182- 515 SCREW - battery tray 5/16" x5/8" panhead sssesesvevans 2 B
15 218- 535 ,FITTING-45°1'/2“NPTx5/B”tUbe...........:;......1

C 18719 DECAL -valve, "slow - fast” « . i i v ii et vevnnenenannna 1

- - J@,( B
-7 ’ 8
4 *

’
- i P

*
L

. : . ' o
. _ .

Printed in U.S,A. ' . ‘ June 1980 :




-
-

-

CASE 220,222,224 AND 434 COMPACT-'I:RACTORS 83

J-17 HYDRAULIC PTO VALVE

EF, PART NO. -

R DESCRIPTION . REQ'D
1 C 18281 VALVE - control »-«-v2 v e veeninnarnn., T - 1
2 C 11891 SEAL._ U—cup ...... LT * 4+ e e anama “ % a e mas 2
3 132- 5 PIN - cotter 1/16" x1/2"« s s e aeenun. R LI IR |
4 3662? P]N—handle'-"""""" ------ + 4 a8 & a -y " s oo 1
5 C 19422 . BRACKET - handle «*»-*sescanns I |
8 71- 410 . SCREW™ 1/4" x 5/8" NC fillister head - « + « » « = = R ]
7 36628 LOCKWASHER - 1/4" =+« -~ .. serreeaaa R I S
8 NS5 . BODY AND SPOOL ASSEMBLY (Order C18281) »~-+s«.. 1 %
8 € 11895 ADAPTER - Spool * = -+ s s svecsasnan e cees 1
10 95- 4 WASHER - plain 174" + v+ s -reevenanan. RRITIR I |
11 75- 48" SCREW - 1/4" x 192" rd, hd, machine- - » » » tensen cere 1
12 C 11893 BONNET - detent » - - -« » Ceeesan IO IR |
13 ¢ 11901 " PIN - detent» - - - - - SIS EEERRREE R
14 C 11892 SPRING - detent » <+ » ==« R SRR I |
15 C 11886 WASHER - detent spring - =«s= ==+ R EEE SR |
16 C 11887 CAP -detent =+ + » =« « - Tre et e O LR T B
17 169- 108 SCREW - bonnet 8-32 x 2-1,4" fillister head - -+ - - - e 4
18 C 19423 LEVER - valve =& -=-++vsomua.nn Teet e 1
19 221- 842 PLUG - relief 3/8" NPT = ++se--u... R
20 D 39712 * SHIM - 010" thick =<«-=csceen-ss SRR ~++v..-. JAR
21 T 40189 - SPRING =~ relief =« -++seuuaunn. teesea-. SRR |
22 A 55894 . SHIM - 020" thick =+*+« =« Gttt e iasaeaeaaaas UAR
23 211- 11 - BALL - relief 3/8" s+ -« -vnv.on RIS IR
24 C 18417 SEAT - relief- - -+ - ceeemaa R R R |
25 A 27891 "O" RING - relief seat - «sssrevaloeasrsomenaaa, ]
26 A _ 37247 KNOB - hand throttie«« =« -+ . .- \ ------- RIS
27 C 12127 BUSHING - nylon= « = s st v v e s n v nwns e se e IR 1
- ‘iﬁ
i
. , (
”_'n*'
! N ;’ﬂ
D . o
N )
Printed in U.S.A, . December 1974
N ) 4 ) L




- B I R R R R T I R I R S
§ . @
NUMERICAL INDEX = NUMERICAL INDEX a5 ‘ .
PART PAGE REF. PART PAGE REF. PART PAGE REF  PART . PAGE REF. PART PAGE  REF. PART PAGE REF.
NO. NO.  NO. NO. NO.  NO. NO. NO.  NO. NO. NO.  NO. NO. NO.  NO. NO. NO.  NO.
10923 61 17 A 44433 57 29 c 11545 | 25 19 © 14399 21 % | C 15096 41 16 ¢ 16700 47 13
10927 61 12 A 44433 59 291 ¢ 11545 ° 49 17 G 14457 75 24 C 15183 35 5 4 € 16744 47 3
10034 - 61 3 A 50096 47 18 c 11886 83 15 C 14450 75 51¢ 16184 35 6 1.C 16786 33 13
36627 g3 4 A 50773 51 21 c 11887 83 16 © 14460 75 5 | ¢ 16335 49 1 re 16793 49 11
36628 83 7 A 55804 4 83 2 | ¢ 11891 83 2 © 14500 35 141 c 15389 78 0| c 16794 48 " 10
40035 1 20 A 60273 53 1 c 11892 83 14 C 14506 29 S 15410 I8 ¢ 16796 25 20
' 40035 13 20 A 60273 53 . 1 C 11893 83 12 C 14525 45 S 15515 33 7] ¢C 16945 41 1
40035 15 20 A = 60273 538 1] ¢’ 11885 83- g C 14534 37 12 c 15556 33 no}c 17066 37 20
40035 17 28 A 60273 538 1 c 11901 83 13 C 14537 61, 9 | ¢ 15657 33 8 | C 17067 45 13
40035 19" o8 A 61683 . 81 P 11908 39 s C 14539 65 a | c 15564 45 n | c 17152 37 14
40035 21 . 28 A. 62079 25 15 c 12093 51 2 © 14553 61 6 1 C 15690 65 0| ¢ 17161 77 2 v
49485 29 24 A 70062 43" 1t ¢ 12003 69 12 C 14565 61 3. ¢ 15691 65 11 c 17162 77 3
49885 31 1 A 70090 5 B c 12102 39 13 C 14566 81 4-1 € 15692 65 12 ¢ 17186 61 10
A . 7823 69 35 A . 70100 49 ‘18 c 12102 38~ 13 C 14568 73 2| ¢ 15693 65 13 4 C 17187 61 2
- A 7623 73 1 A 70112 51 T ¢ 12110 43 5 C 14568 75 © 14 C 15696 65 16 C 17188 13 3
“a 7o89— -— B3 3 A 0188 2 O 2197 - g3 . C 14599 63 21 | € 15697 ,65 17 | ¢ 17189 73 4
A 7982 53 4 A 70202 -— 61 g | c . 1222¢° 29 o © 14619 49 37 | C 15718 33 3 . ¢ 17216 37 19 -
A 7082, E3R s | . 72038 57 Sl &7 ame - - a3 2 c 14644 47 24 | ¢ 15721 33 11 c 17224 69 28
. A 7982 538 2 A 72038 59 216 1oest 47 " s C 04655 4o 35 1 C 15726 49 6 | ¢ 17238 49 8
A 10326 29 2 A 29030 o A 19550 pi e C 14655 55 —— - | C _ 15726 51 6 | c 17249 a5 6
- A 25447 57 20 A 72039 59 5§ | ¢ 12589 a7 31 14690 25 s 15731 st 4 c 17249 69 6
A 25447 59 20 A 72040 57 6 | ¢ 12560 47 32 G 14890 31 sl e s o1 5| ¢ 17250, 45 !
w A 25461 58 - 4 A 72040 59 6 { C 12713 a7 2 & 14692 73 ol 15733 51 6 | ¢ 17250 69 7
A 25845 . 57 26 PR oo B - 19918 4 e C 14703 7M. 16| C_ 15734 51+ 7 | C 7215 61 15
A 546 29 e A\ S04 g o I oo P o C 103 71 17 | ¢ 15735 51 . 8| C 17281 . \ 45 3
N 00, » | A hoop o I o o N oc 14716 - 7t 18 | c - 18737 51 0 | ¢ 17208 . 49 6«
| A 27001 13 -om A n2083 o IS e s . g C 14712, . 71 ~ic 15738- 51 1 | c 17298 51 16
| A 57001 5 3 N 29043 4 LA - e o . G 14715° - 71 g { C 15739 51 12 | ¢ 17432 53 6
i A 57951 61 T A o0t | a7 a2 | ¢ 12070 b g C 14717 71 15 | C 15740 51 13 | ¢ 17432 53 7
| LA 27265 17 39 A 72046 59 32 | ¢ 13106 39 - 7 © 14722 71 3! ¢’ e12B 71 20 | ¢ 17433 53 7
‘ . A 27365 | 19 39 | -A 72047 57 33 C 13106 39 g ¢ o4 71 .. 4 C 16133 69 3 c 17433 - 53 8
A 27365 21 38 | A 72047 59 33 C - 1319 47 16 G 14725, 7 4 C 16163 69 10 | C 17433 538 8
‘ A 27891 83 25 A 72048 © 57 1 c 13197 a7 17 © 14728 37 22 1 cC 16164 43 21 c 17435 53 8
A 30064 43 10 A 72048 59 1 c 13200 53 12 € 14729 . 35 20 3 ¢C 16170 3. 2| C 17435 53 9
| A 30095 49 34 A 72073 25 1 c 13200 538 12 © 14730, 35 20 ) ¢ 16200 4 4 C 17435 538 9
o 0338 .13 A 52073 i . e p c < 14827 55 a | c 16239 35 23 | ¢ 17438 53 17
| A . 3088 3 ' 10 A 72077 27 3] ¢© 13241 ° a7 5 © 14828 55 71 c 16339 47 2 { ¢ 17438 538 17
| A 30881 39 1 A 72078 27 g C 13266 47 g © 14829 55 .8 | ¢ 16351 35 28 | c 17439 53 1 :
| A 30071 69 36 A 72079 27 71 ¢ 13360 45 1 C 14830 55 o1 cC 16362 35 12 | ¢C 17439 538 11
| A . 30071 73 12 A 72080 27 g | ¢ 13385 - 47 6§ C 14831 o5 wc 16363 25 17 4 ¢ 17440 53 14
| A 34046 61 7 n o083 o9 Sl 13590 p S 14834 55 ‘13 | C 16364 35 a | ¢ 17440 538 14
A 17247 e1 L A 22083 i O I agos - am :ocC 14836 5 .15 | C 16373 35 2 | ¢ 17441 B3 13
A 37247 69 > A iy 57 S 13608 o o 14837 5% - 51 C 16379 43 23 | ¢ 17443 53 18
A 37247 83 26 A 72099 27 5 c 13716 39 8 c 14838 55 16 C 16384 39 17 C 17443 538 18
A 39888 - 61 1 A 72103 27 1| c 14060 63 1 C 14866. & 15 ¢ 16398, %7 A 17444 53 19 -
A 40702 57 a | A 72104 59 2| ¢ 168 47 s 23 ¢ 14867 7 tfe led0a i 37 2 1 C 17444 538 19
A 40702 59 40 | .8 50213 51 . C . 14195 a9 b oqp - & 14872 73 A - 16408 37 -y C 17445 53 15
A 40736 57 21 5 S92 s s | ¢ 14200 o 2 c 14906 17 44 | C 16429 37 7 1 ¢ 17536 69 25 )
A 40736 57 2 | s M- 57 2| ¢ 14207 " S.c 14908 19 *© 44 | C 16444 37 s | ¢ 17546 63 34
A 40736 59 - 21° | g 50973 & S 14929 47 s C 14906 ;21 a4 | ¢ 16445 37 15 | ¢ 17574 25 16
A 40736 i 2 | s s0203 " e S T4y pd 5 < 14953 . 17 38 { ¢ 16445 37 % | C 17612 51 4
A 40855 61 p B 6118 o o (R 14940 5 roc 14953 19 8 | ¢ 16447 37 8 | C 17612 69 16
) A 41927 57 13 5 Eo144 4 s | c 12241 4 Lc 14954 21 3 | C 16448 29 3. ¢ 17636 77 4
A 41927 59 13 B 53303 . 23 17 o 14245 49 14 c 14970 69 . 34 C. 16449 . 29 1 c, 17717 ©29 1 ‘
A 41959 57 n7 o 10314 a 2| ¢ 14248 o 5 C 14970 73 10 | c 16516 55 1 | C 17718 29 . 2 \
A 42127 7 57 25 | ¢ . 10857 - o8 0 14304 o s C 14975 71 2 | ¢ 16581 77 11 c 17732 - 69 33
; A 43132 81 - - c R 14334 b 5 C 14976 . 71 3| ¢ 16616 33 19 | ¢ 17734 69 29
| A 43355 57 3 : 10836 83 S 1424 o o c 14991 71 9] ¢ 16687 49 % | C 17763~ 61 24
A 43356 [e] BT C 10898 75 4 C 14344 59 34 c 15007 25 g 5 Cc 16697 49 N 35 Cc -17859 77 1
A 43400 . . 57 .3 e 1159 % sl & 14395 - e C 15036 51 19 { ¢ 16697 55 -| ¢ 17860 77 3
. ‘A 43495 57 23 c 11529 49 18 ¢ 14399 19 % © 15080 15 271 ¢ 116699 47 nmlc 17863 " 2
< ' . ' . /!

: . .
y .




NUMERICAL INDEX -
. NUMERICAL INDEX

PART .. PAGE REF. PART PAGE REF. PART : PAGE REF.

PART PAGE REF. PART PAGE REF. PART PAGE REF
NO. NO. NO. NO. NO. NO. NO. NO. NO. ND. ey ND. . NO. NO. NO. NG, NO. NG
¢ 17898 42 s c 18992 41 S| ¢ 21814 19 ! KO 220174 23 7 KO 235070 17 29 KO 236766 15 16
c 17921 63 2 c 18999 63 30 o 21814 21 12 -
. 4 KC 220174 53 ) KO 235070 19 29 KD 236886 21 1
c 18014 41 - 2 C 19002 49 23 c 21663 61 a5 .
KO 220297 63 2 KO 235070 21 29 KO 237064 21 6
c 18017 41 21 c 19021 25 - 15 C 22034 17 31 . ' :
KQ 230011 7 20 KO 235070 23 5 KO 237277 17 49
c 18053 31 3 C 19025 51 8 C 22034 19 31 : .
KQ 230011 7 43 KO ' 235084 29 19 KO 237277 19 49
C 18092 55 15 c 19025 69 20 C 22571 61 1
KO 230020 g 20 KO 235085 29 18 KO 237277 L 21 49
c 18087 11 24 C 19037 55 C 22571 63 ‘
; . . KO -230170 .7 16 KO 235085 29 17 KO 237421 5 9
C 18097 13 24 1 C 19045 49 A 22573 63 10 KO 230170 7 39 KO 235117 7 8 KO 237489 27 3
c 18097 15 24 C 19045 51 1 C 22637 a7 14 ‘
KO 230170 g 16 KO 235117 .9 8 ko 237520 25 4
C 18097 17 34 o 19053 5 1 C 22638 . 47 12
KO 230170 17 9 KO 235118 7 7 KO 237658 17 5
C 18097 19 34 C 19055 81 21 C 22671 33 g9
- . KO 230170 18 9 KO 235118 9 7 KO 237658 19 5
C 18097 19 34 C 19063 43 7 C 22738 23 9
KO 230170 21 9 KO  235125% 17 11 KO 237658 21 5
C 18097 23 6 C 19064 43 - 8 c 22738 25 . 13
KO 230285 7 29 KO 2351255 19 11 KC 237658 23 15
c 18008 29 14 c 19089 35 1 c 22738 -+ 27 2
: KG 230265 7 52 KO 2351255 29 29 KO 237670 19 4
c 18099 29 30 C 19090 35 1 c 22754 15 28
KO 230265 .9 29 KO 235188 9 19 KO 237670 71 4
c 18101 1 18 c 19104 - 69 32 c 23245 33 10
! KO 230265 17 ga | KO 235207 25 8 KO 237672 9 14
C 18110 55 10 c 19113 51 3 c 23506 33 18
KO 230265 19 ga | KO 235277 29 23 KO 237677 25 5
C 18115 61 20 C 19114 51 9 C 23740 33 6
. - KO 230265 21 1 . KO, 235287 1 2 KO 237769 i5 29
c 18147 43 22 C 19120 51 1 C 23839 61 23
- ; KO 230722 61 19 KO 235288 1 16 KO 237808 17 23
o 18150 35 17 C 19179 43 10 C 23858 23 1 ?
- KO 231032 7 5 KO 235289 1 16 KO 237808 19 23
c 18153 35 1 C = 10180 43 19 C 23860 23 8
KO 231032 g KO 235290 11 16 KO 237808 21 23
C 18197 61 12 C 10183 43 17 C 23860 25 2 :
KC 231032 23 16 KO 235353 17 20 KO 270158 17 2
C 18251 69 3 o 19207 51 15 C 23902 25 7 .
- . . T KO 231281 61 1 KO 235353 19 20 KQ 270158 19 2
C 18281 79 1 C 19213 5 - 2 C 24098 43 16 :
‘ : KO 232535 61 14 KO 235353 21 20 KO 270158 21 2
C 18281 83 1 c 19246 63 39 C 7 24007 43 5
i KO 232535 63 5 KO 235353 23 4 KO 270889 17 3
C 18417 83 24 o 19250 43 1 c 24098 41 18 .
KO 235003 1 1 KO~ 235478 29 25 KO 270889 18 3
C 18580 49 15 o 19251 43 11 C 24135 63 10
KO 235003 13 11 KO 235496 29 12 KO 270889 21 3
C 18711 41 12 c 19253 49 33 c 24137 35 25 5
' KO 235003 5 11 KO 235572 11 8 KO 275066 7 26
c 18719 81 C 10254 63 36 c 24138 17 8
- KO 235004 11 7 KO 235573 11 17 KOG 275086 7 49
C 18720 .. B1 2 C 19362 31 1 C 24221 61 7 L
KO, 235004 13 7 KO 235582 g 15 KO 275066 9 27
C 18722 81 1 C 10402 81 8 C 24290 21 31 :
: - KO 235004 - 15 7 KO 235631 7 10 KO 275067 7 26
c 18733 35 30 C 19403 81 10 C 24301 61 16
, KO  235007-5 7 17 KO 235631 9 10 .| KO 275067 7 a9
C 18742 51 ] C 19404 81 9 C 24318 37 8 :
- KO  235007-8 7 40 KO 235852 25 20 KO 275067 9 27
c 18742 69 13 C 19405 81 11 C 24319 37 B ‘
KO  235007-S ] 17 KO 235748 17 42 KO 275143 7 . 4
C 18777 39 2 c 19417 37 g c 24408 25 1 - .
KO ~ 235007-§ 17 10 KO 235748 19 42 KO 275143 9 4
c 18779 39 3 c 19422 83 5 c 24408 27
KO 235007.5 19 10 KO 235748 21 42 KO 275144 7 11
C 18782 39 3 C 13423 83 18 C 24433. 43 3 - - .
KO 235007-S 21 10 KO 235257 17 29 KO 275144 9 11
C 18784 39 2 C 19424 79 11, C 24435 43 1 g .
KO 235008 7 15 KO 235757 19 29 KO 275144 23 12
C 18786 39 18 C 19449 5 8 o 24438 43 9 : g
KO 235008 7 38 KO 235757 21 2 KO 275182 63, 13
C 18786 39 18 c 19469 73 8 C 24731 " B5 i1
KO 235010 7 19 KO 235757 23 5 KO 275220 7 3
C 18788 63 27 C 18476 73 7 C 24884 7 21 KO 235104 . 7 42 KO 935818 17 35 KO 5220 g 3
C 18793 29 .03 C 19740 71 1 C 24884 7 .44 . 3
. KO 235011 7 18 KO 235818 19 5 | KO  27523% 27 5
c 18797 49 21 C 19740 71 1 o 24884 9 21 , 35
. KO 235011 7 41 KO 235818 21 KO 275341 5 3
c 18808 60 . 1 C 21496 53B o 25043 7 25 5 14
KO 235071 g. 18 KO 235826 KO 275341 23 10
c 18809 45 1 C 21504 538 o 25043 7 48 ° 37 -
: . KO 235025 17 16 KO 235826 7 KO 275341 25 11
C 18810 69 . 24 c 21504 538 C 25043 9 25 17 -
KO 235025 19 16 KO 235868 13 KO 275690 29 15
C 18811 " 45 4 c 21505 53B 15 c 250272 43 13 KO 235025 21 15 KO 235868 15 17 KO 4708901 7 28
C 1881 2 39 1 C ° 21 506 538 1 1 C 25054 15 22 KO 235025 23 ' 3 KD 235889 13 2 KOA 231 533 63 1
c - 18813 39 1 C 21506 | 53B 22 C 25177 47 27 KO 235096 17 1 KO 235390 13 16 KOA 235100 5 1
c 18814 19 43 o 21507 53B . 7 c 25258 47 40 KO - 238026 n 17 KO 235892 13 16 KOA 235256 29 26
C 18825 31 a1 c 21608 . 538 24 | D 22988 -7 29 N KO 235047 9 g | KO 236508 15 31 .| KOA 235571 1M .15
c 18850- 53R 13 C 21509 538 7 2 31945 47 4 KO 235048 7 5 KO 236559 15 32 1 KOA 235611 1 6
. C 18851 53B C 21509 538 © 23 7| D 39712 83 . 20 KO 235048 9 5 KO - 236611 - 11 13 KOA 235616 11 - 15
¢ 18857 o 3 ¢ 21510 538 o e 53109 o1 2 KO 235048 23 1 KO 236611 13 13 KOA 238827 13 6
& 18890 % 17 ¢ 21510 58 2 | P 59014 33 " KO 235053 7 - 27 | KO 236611 15 13 | KOA 235827 13 8
c 18907 33 24 ¢c 21811 538 H 43034 29 16 KO 235053 v 50 KO 236675 17 4 KOA 235827 15 8
¢ 18908 33 151 ¢ 21518 51 5 | KO 200380 27 1 KO ;235053 9- 28 | KO 236763 15 2 | KOA 235865 13 15
c 18940 33 17 c 21518 59 15 KO  .200380 27 8" Ko i 235054 o5 14 KO 236764 =+ 1§ 16 KOA 235866 13 15
C 18989 25 1 c 21814 17 1 KO 7200383 27 4 KO 235057 23

14 KO 236765 . 15 16 KOA 235867 13 15




‘ : NUMERICAL INDEX -
- o NUMERICAL INDEX , .\ | 89
. , . ) P )
PART PAGE  REF. PART PAGE REF. PART PAGE  REF PART PASE: REF. PART . o Ro NO. NO RO,
NO. NO.  NO. NO. NO.  NO. NO. NO.  NO : : ' ' ‘
] ; 12 - 10 | 13e 319 a7 a2 | 192 21 17 48 : |
. KOA 236507 15 B v 34831 63 2| ns 118 4 10 120 199 o 7 | 138 2084 a8 - 10 | 192 21 19 15 :
- KOA 236919 29 34 | . 13- 122 37 1 409 122 62 . 20 141- 4 43 12 | 192 21 19 24 _ |
KOA 237031 29 128 HARDWARE CODE NUMBERS 13- 206 7 14 120 122 69 19 151- 538 29 5 | 192 217t 19 32 |
KOA 2370338 21 8 13- 206 19 14 499, 125 39 15 164- 40 33 a | 192 21 19 48
KOA 2371278 19 8 | 13 514 35 8 1 15 206 21 14 409 125 39 15 164- 42 45 5 | 192 2i 21 15
KOA 237344 13 10 | 13 540 51 14 | 113 . 206 41 13 159 1a3 e 10 164. £0 2g s | 192 1 1 oa .
KOA 237344 13 18 [ 13 612 63 8 4 ns 206 79 6 120. 143 19 46 166- 86 49 36 | 192 21 21 32 |
KOA 237344 15 10 | 13 614 4 8 1 13 207 5 3 129 143 21 - 4p 169 95 29 35 | 192 21 21 48 ' |
KOA 237344 15 18 | 13 614 63 8 1 ns 207 17 33 409 325 29 16 | 169 108 .8 17 | 192 21 29 7 |
KOA 237401 15 5§ | 15 420 29 9 | 113 207 19 33 150 . 30 20 17 169 114 &3 20 | 192 21 33 21
KOA 237403 15 15 | 22 58 63 2% | na 207 21 33 450, 2105 5 2 169 114 538 20 | 192 21 41 14
KOA 237404 15 15 | 25 104 7 ! 13- 207 3 6 120. 504 25 22 169- 131 63 . 24 | 192- 21 49 3
| KOA 237405 15 15 | 25 104 9 Tl ne 207 33 20 459 504 49 30 171- 247 49 30 | 192 21 61 ° 19
KOA 237559 29 32 25 104 29 n 113- 207 49 2 og. 531 53 g 173- 73 61 7 192- 21 63 - 29
KOA 237559 .29 33 25. 108 77 6 113- 207 69 21 qag £31 53 10 173- 210 62 3 192- 21 77 8
KOA 237653 29 8 | 28 662 55 16 s 207 77 6 120. - 53 538 10 173 215 25 21 | 192- 21 79 7
KOB 235949 13 22 | 28 680 47 #1 n3 209 61 18 q31. 71 35 16 173 215 49 19 | 192- 23 35 21
KOB 236293 19 71 41 18 17 131 ns 219 29 6 131. 118 31 8 173 221 21 21 | 192 23 * 37 5
KOB 236364 11 22 | 41- 18 19 1B s 417 A 5 131 159 35 31 | 173 224 63 g | 192 23, 39 14 .
KOC 236303 17 7 | 4k 18 21 .13 s 417 750 6 g 164 43 20 173- 237 59 27 | 192 23 39« 14
KOC 237182 2ty 7} 6l 616 S B 417 /5 9 931. 176 71 1 175- 436 25 10 | 192 23 45 2
KOD 235327 7o ay22y 8- .86, 2 B s 417 7 A 178 37 21 177- 94 5 7 | 192 23 a7 44 ’
KOD 235327 . ° 7 445 {; 61- éle. 2 25 | 113 421 75 13 431 178 45 o | 182 515 « 81 .14 | 192" 23 61 16
KOD 235327 9 /22 71- 410 .25 9 113 424 35 22 3. 178 69 9 189. 523 63 35 192. ° 23 67 7
L 79701 81 A2 f 7 410 &8 61 us 424 37 4 131 178 69 22 187. 408 ° 63 7 | 192 23 75 7
R 15077 57. 19| 75 48 83 Bl s 424 47 42 931 301 1 2 187- 1046 39 1 | 192 26 59 35
R 15077 59 19 | 83 55 61 20 1 113 425 73 1317 301 13 26 187- 1046 39 12 | 192 1186 57 35
R 15087 59 34 92 4 ’ 2 1 s 427 37 3 131 301 15 26 | 187- " 1047 63 6 | 192 4 61 8
R 15080 57 8 92- ¢ 9 2 113- 441 37 3 131- 3 17 37 187- 1251 31 2 193- 5 63 9
R 15090 59 8 | 92 6 1 121 s 443 77 5 131- 301 19 37 187- 1844 63 26 | 193 © 28 21 22
R 15106 57 . 1| 92 6 13 121 114 200 49 3 q31. 301 21 37 192- 17 57 15 | 193 56 29 8
R 15106 59 1 92 6 15 120121 106 35 . 3 138 301 71 5 | 192 17 59 15 | 193" 57 63 32
R 16147 57 12 4 92 7 8 67 41 121 06 37 13 131 351 a9 31 192- 18 29 6 | 193 60 25 10
R 16147 59 12 | 95 4 83 10 126 16 41 174310 3856 41 3 | 192 18 29 21 | 193 70 63 19
R 16148 57 16 | 11t 1 29 51 12 111 57 24 131 629 . @3 5 192 18 35 8 | 193 76 33 5
R 16148 59° 16 | 11 1 35 7 126- 11, 59 24 433. 1112 41 8 192- 18 59 8 | 195 104 31 9
R - 16161 57 o M- 108 &3 18 126 128 47 411310 1115 81 5 | 192 18 63 4| 195 104 . 43 6§
"R. 16161 59 o | - 109 35 S 1 120 17 29 7131- 1129 a3 4 | 192 18 63 23 | 195 104 69 23
R 16170 57 S0 - 131 63 31 120 17 35 9131 1232 a7 35 | 192 19 17 18 | 195 126 31 7
R 16170 59rﬂ)30. 111 202 63 15 1 120 18 57 14 439 5 83 3 192- 19 19 18 | 195 512 5 8
R 16287 e M- 258 2 T 12e 18 B9 - Mg T gy 71 6 | 192 190 2 18 | 195 - 512 35 10 : .
| R 16287 13 19 M- 317 7 O 63 22 432 46 31 2 | 192, 19 25 2 | 195 513 63 38
| R 16287 15 19 ( Mt 530 67 2 f 139 - 37 29 20 132. 46 35 13- | 102 19 25 9 | 195 15 . 25 8 . ’
R . 16287 727 T 83 T 67 31 1 77 63 37 132 48 31 5 | 192 19 2% 13 | 198 515 .2 10 ,
R 16287 18 27 11- 532 67 2 1 12 101 63 17 432 206 75 12 192. 19 29 13 | 195 520 63 13
R 16287 21 271 M3 1 47 20 129- 101 o B3 33 432 210 43 3 192- 19 47 19 105 571 25 18
R 16287 23 . 2| 13 2 25 120 128 102 5 1043 " 319 69 4 | 1922 - 20 5 9 | 195 521 45 12
| R 17820 47 A B 6 . I 102 25 9932 310 71 4 | 192 20 25 6. 195 521 51 9
\Tu 423}22.3 ?? 3: Ha: ' g ;n 13 3?, 183 : 2,5,’ " ﬂ 132- e 39 8 192- 20 25 17 | 195 521 69 17
132- 311 " a9 9 192- 20 35 19 | 105 521 79 16
W 50635 13 21 | M3 6 25 3 1 120 102 79 1343 320 51 10 192- 0 - 41 10 | 195 524 37 18
W, ess s apns 2 S R 2 2 13 320 69 13 | 192 20 57 3] 195 525 5 4
oo W 5063-5 5 : 2 " 132 321 43 o 102 20 63 12 195. 525 3 10
Vo o 34346 / 5t 113 102 9 12 129 T3 19 4 132 361 69 5 192- 20 . 63 12 195 525 77 g
bRV Y 34306 9 26 | 13- 103 25 712 103 21 ¢ 138 59 71 19 192- 20 79 17 | 195 533 69 14 .
L\ 34416 29 a1 | ns 103 41 o112 103 61 20 438, 99 39 4 192- 21 5 5 | 195 533 77 8
vogRats 17 12 | 113 103 63 1 | 120 103 77 7 138, 99 29 ] 1o o - I 11 25
v w48 19 12 [ 113 103 79 15 | 120 105 61 15 138, 319 35 o ey o . o | 195 241 13 o .
) v 34318 29 27 | ns 118 25 1B | 120 105 67 4 128 219 o 18 o - 3 | 108 ea1 15 o5 _ ,
v 34433 61, 18 | 113 118 31 5 | 120 105 67 5 : , , o _ )




90

PAGE

NUMERICAL INDEX

v

PAGE

PAGE RE! ’ s

PART REF. PART REF. . PART
NO. NO. NO. NO. NO. NO. NO. NO. NO.
195." 541 17 36 223 20 61 27 -
195 541 19 36 321- 18 65 3
195 541 21 36 37- 1571 - 65 1
195 541 71 7 321- 1785 65 B
195 541 75 3 . 321- 1786 65 8
. . 195 . 545 75 11 a- 1788 65 5
195 2021 37 10 321- 2110 65 7 -
195- 2021 41 9 a2- 2111 65 2
. 195 2069 41 15 321- 2467 65 g T
205 27 17 30 321- 2468 65 14
205- 27 19 30 321. 2469 65 15 ) .
211- 7 53 16 321- ‘2487 65 18
211- 7 538 18 353 406 35 29
. 211 g 53 5 : . .
211- g 53, 6 o
211- 9 538 5 .‘;" e
211. 9 538 & =
“211. 171 83 23 . —
213 213 43 14
214. 6 81 13
214- | 49 13 .
214- 14 49. 39 . '
' 214. 251 25 4
218 445 81 7
. 218 as57 79 2 :
218 485 81 6 '
218 494 79 3 ‘ Qf\m;
218- 535 21 15 - '
218 927 79 4 :
218 5006 49 22 ' -
218 5007 49 9 -
218 5007 49 27
218 5007 49 33
218 5056 69 27
’ 218 5062 " 49 32 T
L~ g 218- 5107 49 26
”~ 218 5232 79 14
218 5291 73 5
219 17 39 20
219 403 43 4
219 404 39 6
210 404. 39 7 . T
wom oL “Ingersoll Equi ment Co., Inc
womoo8 0 gers quip . :
- 219 404 69 2 X :
C 210 405 71 2 . .
221- 4 47 7. .
- 221- 844 53 10
221- 841 B3 21
221. 841 538 10
221- 841 53B 21
221- 842 83 19 - . .
- - 221 843 53 11 ot
s .- 2. 1139 73 1 . Y = , ) .
: 221- 1375 73 2
221- 1412 17 45 ) -
221 1412 19 45 -
- i 221- 1412 21 45




